A

) DURATECH

5064

Horizontal Grinder

Manual 2:
Parts Reference

/4 ’DURATECH® P.O. Box 1940, JaAmestownN, ND 58402-1940

INDUSTRIES
MarcH 2013 0500143



& DURATECH’

Clearing the Way for a Better Tomorrow



'DURATECH

Horizontal Grinder

Manual 2:
Parts Reference

DuraTech Industries International Inc. (DuraTech) has made every effort to assure that this
manual completely and accurately describes the operation and maintenance of the 5064™
Horizontal Grinders as of the date of publication. DuraTech reserves the right to make up-
dates to the machine from time to time. Even in the event of such updates, you should still
find this manual to be appropriate for the safe operation and maintenance of your unit.

This manual, as well as materials provided by component suppliers to DuraTech are all con-
sidered to be part of the information package. Every operator is required to read and un-
derstand these manuals, and they should be located within easy access for periodic review.

@DURATECH is a registered trademark of Duratech Industries International, Inc.
5064 is a trademark of Duratech Industries International, Inc.




& DURATECH’

Clearing the Way for a Better Tomorrow



FOREWORD

Foreword

All personnel must read and understand before operating unit

DuraTech Industries International Inc. (DuraTech Industries) has made every effort
to assure that this manual completely and accurately describes the operation and
maintenance of this Industrial Grinder as of the date of publication. DuraTech In-
dustries reserves the right to make updates to the machine from time to time. Even
in the event of such updates, you should still find this manual to be appropriate for
the safe operation and maintenance of your machine.

This manual, as well as materials provided by component suppliers to DuraTech In-
dustries are all considered to be part of the information package. Every operator is
required to read and understand these manuals All manuals should be located within

easy access for troubleshooting and periodic review.
Appropriate use of the unit

This Horizontal Grinder is designed to grind wood waste and other materials, in-
cluding: grass clippings, leaves, pallets, construction and demolition debris,
tree branches and tree trunks.

It is NOT designed to grind rocks, steel, concrete, or the like.

Operator protection

As with all machinery, care needs to be taken by the operator in order to insure the
safety of the operator and those in the surrounding area.

WARNING: Operators and those observing the operation of the In-
dustrial Grinder are required to wear head, eye, and ear protection. No
loose clothing is allowed.
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FIFTH WHEEL SKID
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FIFTH WHEEL SKID

ITEM PART QTY. PART DESCRIPTION
1 4800139 2 BOLT\HEX\3/4X4-1/2

2 4800178 8 BOLT\HEX\1/2X1-3/4

3 4900001 8 NUT\HEX\1/2\NC

4 4900004 2 NUT\HEX\3/4\NC

5 5000004 16 WASH\FLAT\1/2

6 5000005 4 WASH\FLAT\3/4

7 5000006 8 WASH\LOCK\1/2

8 5000012 2 WASH\LOCK\3/4

9 7101452 1 SKID\FIFTHWHEEL

5064 DURATECH HORIZONTAL GRINDER
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FRONT MAIN FRAME
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FRONT MAIN FRAME

ITEM PART QTY. PART DESCRIPTION

1 4800469 2 BOLT\HEX\3/4X1-3/4
2 4800515 7 BOLT\HEX\3/8X3-1/4\NC
3 4900002 7 NUT\HEX\3/8\NC
4 5000005 2 WASH\FLAT\3/4
5 5000012 2 WASH\LOCK\3/4
6 5000019 7 WASH\LOCK\3/8
7 7100362 2 DOOR\ACCESS\CYL\TABLE
8 7100363 1 MOUNT\GLADHANDS\WIRING HARNESS
9 7101059 1 DEFL\MAT\FR\TABLE
10 7101060 1 DEFL\MAT\FR\FLOOR\FEED
(INCLUDES 7101059, 7101061, 7101062, AND MOUNTING HARDWARE)
1 7101061 1 BELT\DEFL\FR\FLOOR\FEED
12 7101062 1 STRP\KPR\BLT\FLOOR\FRNT
13 7101345 1 MNFRM\WELD
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FRONT TABLE ASSEMBLY
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FRONT TABLE ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 4100256 2 CYL\HYDW4-1/2X20\2-1/4 ROD\WELDED\W CROSSTUBES
2 4800334 2 BOLT\CRG\1/2X2\NC

3 4800947 1 BOLT\CRG\7/16X2\NC

4 4900014 2 NUT\TPLCK\1/2\NC

5 4900035 1 NUT\TPLCK\7/16\NC

6 7100358 2 PIN\CYL\HYD\1-1/4X6-7/8

7 7100359 2 PIN\CYL\HYD\1-1/4X7-7/8

8 7100360 2 PIN\CYL\HYD\2-1/2X5-3/4

9 7100364 1 TABLE\FOLDING\FRONT

10 7100455 1 TENSIONER\FLOOR\FEED\LH
11 7100458 1 TENSIONER\FLOOR\FEED\RH
12 7100459 2 ROD\TENSIONER

13 7101060 1 DEFL\MAT\FR\FLOOR\FEED
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LIFT ARM ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 1400613 2 BUSH\KEYLESS\EXP\4-1/2
2 2000326 2 BRRG\FLANGEWM BOLT\3-1/2\SET SCREW\BALL
3 3100206 2 GRBX\BERMA\FECON
4 3800043 2 FTG\LUB\1/8MPXZRK\SHORT
5 3800515 4 FTG\1MP\PLUG\SQHEAD\LW
6 4800018 4 BOLT\HEX\1/2X1-1/4
7 4800053 11 BOLT\CRG\3/8X1\NC
8 4800142 4 BOLT\HEX\3/8X1-3/4
9 4800178 2 BOLT\HEX\1/2X1-3/4
10 4800477 10 BOLT\CRG\3/8X1-1/2\NC
11 4800565 12 BOLTHEX\M16XM35
12 4801208 4 SCR\CAP\ALN\M12X40
13 4801221 8 SCR\CSK\ALN\3/4X3-1/2\NC
14 4900001 4 NUT\HEX\1/2\NC
15 4900002 4 NUT\HEX\3/8\NC
16 4900004 8 NUT\HEX\3/4\NC
17 4900109 21 NUT\FLG\TPLCK\3/8\NC
18 5000003 12 WASH\LOCK\5/8
19 5000004 4 WASH\FLAT\1/2
20 5000006 10 WASH\LOCK\1/2
21 5000012 8 WASH\LOCK\3/4
22 5000019 4 WASH\LOCK\3/8
23 6200087 2 KEY\REC\11MMX18MMX6”
24 7100375 1 SHAFT\ROLL\FEED
25 7100395 2 WASHER\ARM\TORQUE
26 7100428 2 ARM\TORQUE
27 7100487 2 TUBE\CUSHION\TORQUE
28 7100697 2 KEEPER\KEY\GEARBOX\BERMA
29 7100768 1 SH\FSTNR\BELT\ROLL\FEED
30 7100787 1 BELT\MAT\ARM\ROLL\FEED
31 7100858 2 COVER\GEARBOX\COMPLETE
(INCLUDES 7100472, 3800490 PLUG AND 3800860 BREATHER )
31A 7100472 COVER\GEARBOX(COVER ONLY)
32 7101047 2 BLCK\GUIDE\ARM\FEED
33 7101048 2 PL\MNT\PLSTC
34 7101142 1 BELT\DFLCTR\WHL\FD
35 7101149 1 STRP\RET\BLT\DEFL\WHL\FD
36 7101160 1 ASSY\WHEEL\FEED (INCLUDES ITEM 1, 24, 37)
37 7101161 1 ROLL\FEED
38 7101167 1 WELD\ARM\WHEEL\FEED
39 1400611 4 BUSH\2’IDX2-3/160D\2"L\GARLOCK-MUST BE CUT TO LENGTH
40 7101170 2 PIN\HINGE4-1/4\ARM\LIFT
NOT SHOWN
4100267 2 CYL\HYD\3X20X1-1/2\CRSTBE
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LIFT ARM CYLINDERS

ITEM PART QTY. PART DESCRIPTION

1 4100267 1
2 7100961 1 PIN\CYL\1X4-3/8
3 7100962 1 PIN\CYL\1X5-11/16

5064 DURATECH HORIZONTAL GRINDER

CYL\HYD\3x20x1-1/2\CROSSTUBE\PARRALLEL\SAE-8

PARTS REFERENCE
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FEED ROLLER STOP
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FEED ROLLER STOP

ITEM PART QTY. PART DESCRIPTION

1 4800056 1 PIN\HAIR\3/16(#3)
2 4900047 1 NUT\JAM\5/8\NC
3 7100393 1 RD\STOP\ROLL\FEED\WELD
4 7501180 1 KNOB\RD\BLK\1-7/8\5/8NCHL
7100394 RD\STOP\ROLL\FEED\COMPLETE(INCLUDES ALL ABOVE)
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FEED FLOOR

PARTS REFERENCE
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FEED FLOOR

ITEM PART QTY. PART DESCRIPTION

1 2000308 2 BRG\FLG\CAST\1-1/2\2BOLT

2 2000330 2 BRG\TAKE UP\2-7/16\SET SCREW\BALL
3 2000511 4 BRG\PB\1-1/2\2BOLT\MALLEABLE
4 2000579 2 BRG\FLG\3-1/2\4-BOLT\RLLR

5 3100206 1 GRBX\BERMA\FECON

6 4800080 15 BOLT\HEX\1/2X7

7 4800384 54 BOLT\PLOW\7/16X1-1/2

8 4800418 8 SCR\CSK\ALN\5/8X2

9 4800565 6 BOLTM\HEX\M16XM35

10 4801208 2 SCR\CAP\ALN\M12X40

11 4900001 15 NUT\HEX\1/2\NC

12 4900005 8 NUT\HEX\5/8\NC

13 4900025 54 NUT\HEX\7/16\NC

14 5000002 8 WASH\FLAT\5/8

15 5000003 14 WASH\LOCK\5/8

16 5000006 17 WASH\LOCK\1/2

17 5000015 54 WASH\LOCK\7/16

18 5000016 54 WASH\FLAT\7/16

19 6200087 1 KEY\REC\11MMX18MMX6”

20 6200091 5 KEY\SQ\3/4X5

21 7100395 7 WASHER\ARM\TORQUE

22 7100428 1 ARM\TORQUE

23 7100442 1 ROLL\CLEANOUT\TENSIONER
24 7100487 1 TUBE\CUSHION\TORQUE

25 7100697 1 KEEPER\KEY\GEARBOX\BERMA
26 7101105 39 SLAT\FLR\FD

27 7101106 10 GEAR\END\DR\FLR

28 7101108 1 SHAFT\ROLL\DRIVE\FLOOR\FEED
29 7101109 50 GEAR\MID\DR\FLR

30 7101110 1 DR\FLR\FD (INCLUDES ITEMS 27, 28, 29 AND MOUNTING HARDWARE)
31 7101112 3 SHFT\RTRN\FLR

32 7101113 2 RLLR\RTRN\FLR\FD

33 7101114 6 WSH\RTNR\RLLR\RTRN

34 7101115 1 RLLR\RTRN\FLR\FD\FR

35 7101116 78 RD\HNGE\FLR

36 7101123 1 EDGE\CTTNG\FLR\RGHT

37 7101125 1 EDGE\CTTNG\FLR\LFT

38 7101126 8 GUIDE\FLR\SIDE

39 7101136 39 SLAT\FLR\FD\NO;TREAD

40 7101162 1 ASSY\FLOOR\FEED\SLATS\5064
41 7101163 6 STRIPPWWEAR\FLR\FEED

5064 DURATECH HORIZONTAL GRINDER
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FEED FLOOR SLOT BRUSHES

ITEM PART QTY. PART DESCRIPTION

1 7501498 2 STRIP\BRUSH\22”
2 7501499 2 EXTRUSION 227
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WEAR PLATES

ITEM PART QTY. PART DESCRIPTION

1 4801220 14 SCR\CSK\ALN\5/8X2-1/2\NC
2 4900005 14 NUT\HEX\5/8\NC

3 5000003 14 WASH\LOCK\5/8

4 7101353 2 PL\BCKP\PL\WEAR

5 7101354 1 LH\PLATE\AWEAR\BOX\RTR

6 7101355 1 RH\PLATE\WEAR\BOX\RTR

5064 DURATECH HORIZONTAL GRINDER
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ROTOR

3
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ROTOR

ITEM PART QTY. PART DESCRIPTION
1 2000583 1 BRG\PB\4-7/16\DODGE\CAST\FIXED
2 2000582 1 BRG\PB\4-7/16\DODGE\CAST\EXPANSION
3 1400653 1 SHVE\8V-4\24 8\TLADYNAMIC
4 1400654 1 BUSH\TAPER\4-7/16\5050
5 4703235 2 NUT\RTR\6X2X8\LH
6 4800124 1 SCR\CAP\ALN\5/16X1-1/4\NC
7 4800563 32 BOLT\HEX\7/8X5-1/2\GRO\NF
8 4800935 8 BOLT\HEX\7/8X6\GRO\NF
9 4900148 40 NUT\TPLCK\7/8\GRO\NF
10 5000003 32 WASH\LOCK\5/8
1 5000120 16 WASH\FLAT\7/8\EXTRTHK\GR8
12 5200132 32 HMMR\TIP\1-HOLE
13 5200222 2 HMMR\FIXED\BASE\HD12\1;BOLT
14 5200247 15 HMMR\FIXED\BASE\1-BOLT\RIGHT\OFFST
15 5200248 15 HMMR\FIXED\BASE\1-BOLT\LEFT\OFFST
16 5300118 16 ROD\HMMR\2X62-1/4
17 7100562 1 WHEEL\PICKUP\SPEED
18 7100563 1 BRKT\SENSOR\SPD
19 7100566 4 SPPRT\BRG\RTR
20 71011562 1 SHAFT\RTR\7X93-7/8\4-7/16"BRG
21 7101153 17 PL\RTR\7X1-1/2X32-1/4\2ROD
22 7101154 16 SPCR\RTR\12X7X2.380
23 7101156 32 RTNR\ROD\FLAIL
24 7101157 32 BOLT\RTR\5/8X1-1/2\MACHINED
25 7101158 4 KEY\REC\3/4X1X15-5/8
26 7101475 30 PL\SPCR\HMMR
7101151 RTR\NEW\62-1/4X2RD\5064
NOT SHOWN
1600103 1 V-BELT\8VP2500-4

OPTIONAL TIPS

5200250
4801282

5064 DURATECH HORIZONTAL GRINDER
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32

HMMR\TEETH\1BOLT\5064
BOLT\HEX\7/8X4-1/2/NF\GR9

PARTS REFERENCE
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SCREEN RACK AND SWITCH

!

PARTS REFERENCE
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SCREEN RACK AND SWITCH

ITEM PART QTY.

PART DESCRIPTION

4800056
4800135
4800470
4800491
4900160
5000006
5000014
5000106
5700664
7100848
7101091
7101093
7101094
7101095
7101118
7101122
7101172
7101173
7101174
SEE BELOW
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SCREENS
7101501
7101502
7101503
7101504
7101505
7101176

NOT SHOWN
4100193 2

PIN\HAIR\3/16(#3)
BOLT\HEX\1/2X3-1/2
BOLT\HEX\7/8X2-1/2\NC
BOLT\HEX\3/4X4\GR8\NC
NUT\FLG\TPLOCK\3/4\GR8\NC
WASH\LOCK\1/2
WASH\FLAT\1
WASH\LOCK\7/8
SWITCH\PRXMTY\NPN
BAR\ANVIL

PVT\SCRN\PSH
LINK\LWR\PSH\SCRN
LINK\UPPR\PSH\SCRN
PIN\PSH\SCRN
PSTNR\SNSR\PRX
TOP\BLOCK\MTG\SCRN
RACK\SCRN\SNGL
TRACK\WEAR\SCRN\LWR
TRACK\WEAR\SCRN\UPPER
SCREEN

1" HOLE 1/2” THICK W/DBLR
2” HOLE 1” THICK

3" HOLE 1” THICK

4” HOLE 1” THICK

3-7/8" X 77 HOLE 1” THICK
6” X 9-1/4” HOLE 1” THICK

CYL\HYD\2-1/2X8\1-1\4

5064 DURATECH HORIZONTAL GRINDER
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BATTERY BOX
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SEE DETAIL A
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BATTERY BOX

ITEM PART QTY. PART DESCRIPTION

1 4501399 4 BELT\CUSHION\BATTERY

2 4501551 2 BRKT\BATT

3 4501552 1 BRKT\BOX\BATTERY\BOTTOM
4 4703198 8 HLDN/BRCKT/BTTRY

5 4703946 1 BRKT\COVER\BOX\BTTRY
6 4703947 1 BRKT\COVER\BTTRY

7 4703948 1 BRKT\COVER\BOX\BATTERY
8 4800003 18 BOLT\HEX\3/8X1

9 4800497 8 SCR\PAN\PHL#10X3/4\NC
10 4900002 30 NUT\HEX\3/8\NC

1 4900032 4 NUT\WING\3/8\NC

12 4900072 8 NUT\HEXW10\NC

13 5000001 21 WASH\FLAT\3/8

14 5000019 22 WASH\LOCK\3/8

15 5000071 8 WASH\LOCK;EXT\STARW10
16 5700002 2 BATT\12VDC

17 7100679 1 BRKT\BOX\BATTERY

18 7100680 1 BRKT\BOX\BATTERY

19 7101030 2 COVER\BTTRY

20 7500756 8 BMPR\RBBR\1-1/32X5/8

5064 DURATECH HORIZONTAL GRINDER
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ROTOR BOX SEALS AND HOSE SHIELDS
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ROTOR BOX SEALS AND HOSE SHIELDS

ITEM PART QTY. PART DESCRIPTION

1 7101351 4 SEAL\SHFT\RTR
2 7101352 2 SEAL\BOX\RTR
3 7101468 2 SHIELD\HOSE\TABLE
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PARTS REFERENCE

25



26

ROTOR COVER
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ROTOR COVER

ITEM PART QTY. PART DESCRIPTION

1 4800053 18 BOLT\CRG\3/8X1\NC

2 4900076 18 NUT\FLG\SERR\3/8\NC

3 7101021 2 BELT\SEAL\CVR\RTR

4 7101022 2 STRAP\RTNR\BELT

5 7101121 1 MNTAIND\CVR\RTR

6 7101146 2 PINNASY\LCK\CVR\RTR

7 7101166 1 CVR\RTR

8 7101171 2 PIN\HINGE\7-3/8\CVR\RTR
9 7101420 1 MNTAIND\CVR\RTR
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BELLY CONVEYOR

SEE REAR TRANSTTION

SEE FRONT BELLY CONVEYOR DOOR

5064 DURATECH

HORIZONTAL GRINDER

SEE LEFT SIDE [MPACT
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BELLY CONVEYOR

ITEM PART QTY. PART DESCRIPTION

1 1000085 1 SPKT\60\B\20\1-1/2\3/8

2 1000219 1 SPKT\60\B\20\2-7/16\5/8KW

3 1100064 1 CHAIN\60ODBL\CL

4 1100193 1 CHAIN\GODBL\19

5 1700239 1 BELT\CNVYR\54X565\R5\SMOO

6 2000517 4 BRG\PB\2-7/16\SET SCREW\BALL

7 3900044 1 MTR\HYD\23.9CID\SAE

8 4800017 4 BOLT\HEX\3/4X3

9 4800214 8 BOLT\CRG\1/4X1\NC

10 4801193 196 BOLT\ELEVATOR\3/8X1-1/4

11 4801215 8 BOLT\FLG\1/4X3/8\GR8.2\NC

12 4900002 196 NUT\HEX\3/8\NC

13 4900004 4 NUT\HEX\3/4\NC

14 4900031 8 NUT\HEX\1\NC

15 4900040 8 NUT\FLG\SERR\1/4\NC

16 5000001 196 WASH\FLAT\3/8

17 5000005 4 WASH\FLAT\3/4

18 5000012 4 WASH\LOCK\3/4

19 5000019 196 WASH\LOCK\3/8

20 6200021 1 KEY\SQ\3/8X1-1/2\HARDEND

21 6200029 1 KEY\SQ\5/8X2

22 7100421 4 TNSNR\BELT\LOWER\CNVYR\TRNSFR
23 7100433 2 TENSIONER\BELT\CONVEYOR

24 7100435 4 BOLT\TENSIONER

25 7100488 4 BRCKT\MNT\CHNL\ROLLER\TRANSFER
26 7100489 4 CLIP\RETAINER\ROLLER\BRACKET

27 7100491 2 RLLRVIDLR\4X54W/CHNNL MNT BRKT
28 7100513 2 WEAR\GAURD\TRANSFER\MIDDLE

29 7100514 4 WEAR\GAURD\TRANSFER\SIDES

30 7100517 4 MOUNT\CONVEYOR\TRANSFER\FRONT
31 7100519 4 RODWMNT\CNVYR\TRNSFR\FRNT

32 7100523 8 WEAR\GAURD\TRANSFER\STRIPS

33 7100633 1 RLLRVIDLR\WING\10X57\W-2-7/16 SHFT
34 7100634 1 RLLR\HEAD\10X56\3/8HERRINGBONELAG
35 7100795 1 FRAME\IMPACT\CONWV\BELLY

36 7100798 1 CHUTE\TRANS\CONV\BELLY

37 7100799 1 TENSIONER\BELT\HEAD\BELLY

38 7101017 2 SHLD\RLLR\FRNT

39 7101066 2 DEFL\MAT\BELT\BLLY

40 7101127 1 TENSIONER\BELT\HEAD\DR

41 7101128 1 CVR\DR\BELT\BLLY

42 7101186 1 SH\SKIRT\CONV\BELLY\5064

43 7101187 1 SH\SKIRT\CONV\BELLY\5064

44 7501165 2 RLLRAIDLER\RETURN\4X52

45 7501232 1 RLLR\TROUGH\54"\35DEG

46 7501316 2 BRCKT\RH\GRD\RTRN\RLL

47 7501317 2 BRCKT\LH\GRD\RTRN\RLL

48 7501323 2 GRG\RLLR\TRRN\54

49 7501324 2 RPLCMNT\GRD\RLL\RTRN\54

5064 DURATECH HORIZONTAL GRINDER PARTS REFERENCE
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FRONT BELLY CONVEYOR DOOR
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PARTS REFERENCE



FRONT BELLY CONVEYOR DOOR

ITEM PART QTY. PART DESCRIPTION

1 4800012 5 BOLT\CRG\3/8X1-1/4\NC

2 4800107 3 PIN\HAIR\1/8(#9)

3 4900002 5 NUT\HEX\3/8\NC

4 5000019 5 WASH\LOCK\3/8

5 7100753 3 HINGE\SEAL\CONV\BELLY\FRONT

6 7100824 1 DOOR\FRONT\CONV\BELLY

7 7100826 1 BELT\SEAL\DOOR\CONWV\BELLY

8 7100827 1 STRAP\RTNR\BELT\FRONT\CONV\BELLY

9 7100830 1 DOOR\FRONT\CONV\BELLY\COMPLETE
(INCLUDES 100824, 7100826, 7100827, AND MOUNTING HARDWARE)

10 7500664 2 BALL STUD\SHOCK\FITTING\M6

11 7500665 2 END FITTING\GAS SPRING \M6

12 7500666 2 SAFETY CLIP

13 7500680 2 SPRNG\GAS\60LB\9416K173

14 7501237 2 END\CLEVIS\SHOCK\GAS\M6

5064 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE
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BELLY CONVEYOR FRONT IDLER PULLEY

ITEM PART QTY. PART DESCRIPTION
1 1400636 2 BUSH\HE30\2-7/16
2 6200028 2 KEY\SQ\5/8X3
3 7100631 1 SHAFT\PULLEY\TAIL\BELLY
4 7501179 1 RLLR\10X57\FFWING\2-7/16
7100633 RLLR\IDLER\WING\10X57\W/2-7/16SHAFT\COMPLETE

5064 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE



BELLY CONVEYOR REAR DRIVE PULLEY

ITEM PART QTY. PART DESCRIPTION

1 6200028 2 KEY\SQ\5/8X3

2 7100629 1 SHAFT\PULLEY\HEAD\CNVYR\BELLY

3 7501166 1 RLLR\HEAD\10X56W/2-7/16 SHAFT\3/8"HERRINGBONE LAG
7100634 RLLR\HEAD\10X56\3/8HERRINGBONELAG\COMPLETE

5064 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE
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IMPACT

LH SIDE

PARTS REFERENCE
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LH SIDE IMPACT

ITEM PART QTY. PART DESCRIPTION

1 4703253 6 BUSH\ADJ\SEAL\BELT

2 4800012 3 BOLT\CRG\3/8X1-1/4\NC

3 4800034 1 BOLT\HEX\3/8X1-1/2

4 4800061 6 BOLT\CRG\1/2X1-1/2\NC

5 4800098 7 BOLT\HEX\3/8X1-1/4\NC

6 4900001 2 NUT\HEX\1/2\NC

7 4900002 9 NUT\HEX\3/8\NC

8 4900014 6 NUT\TPLCK\1/2\NC

9 4900023 1 NUT\TPLCK\3/8\NC

10 4900046 2 NUT\JAM\1/2\NC

11 5000004 8 WASH\FLAT\1/2

12 5000019 9 WASH\LOCK\3/8

13 7100825 1 BELT\SEAL\CONV\BELLY\SIDE

14 7100828 1 STRAP\RETAINER\BELT\SIDE\CONV\BELLY

15 7100833 1 SH\SEAL\SIDE\CONV\BELLY\LEFT

16 7100834 1 SEAL\SIDE\CONV\BELLY\LEFT\COMPLETE
(INCLUDES 7100825, 7100828, 7100833,
AND MOUNTING HARDWARE)

17 7100901 1 SHIELD\REAR\BOX\RTR

18 7101034 1 DFL\CNVYR\BLLY

19 7101035 1 BELT\SEAL\DFL\CNVYR\BLLY

20 7101036 1 RTNR\BLT\SEAL\CNVYR\BLLY

21 7101102 1 SH\FUNNEL\SEAL\CONV\BELLY\LEFT

22 7101179 1 PLAIMPACT\CONV\BELLY\LEFT

23 7101182 1 SEAL\CNVYR\BELLY\SKRTBRD

24 7101183 1 STRP\RET\BLT\SKRBRD

25 7101184 1 ADJSKRBRD\BLLY\LFT\COMPLETE
(INCLUDES 4703253, 7101182, 7101183, 7101185, 7500716,
AND MOUNTING HARDWARE)

26 7101185 1 SIDE\LFT\ADJ\SKRBRD\BLLY

27 7500716 1 ROD\ARM

5064 DURATECH HORIZONTAL GRINDER PARTS REFERENCE
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RH SIDE IMPACT
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RH SIDE IMPACT

ITEM PART QTY. PART DESCRIPTION

1 4703253 6 BUSH\ADJSEAL\BELT

2 4800034 1 BOLT\HEX\3/8X1-1/2

3 4800061 6 BOLT\CRG\1/2X1-1/2\NC

4 4800098 7 BOLT\HEX\3/8X1-1/4\NC

5 4900001 2 NUT\HEX\1/2\NC

6 4900002 7 NUT\HEX\3/8\NC

7 4900014 6 NUT\TPLCK\1/2\NC

8 4900023 1 NUT\TPLCK\3/8\NC

9 4900046 2 NUT\JAM\1/2\NC

10 5000004 8 WASH\FLAT\1/2

11 5000019 7 WASH\LOCK\3/8

12 7100825 1 BELT\SEAL\CONV\BELLY\SIDE

13 7100828 1 STRAP\RETAINER\BELT\SIDE\CONV\BELLY

14 7100831 1 SH\SEAL\SIDE\CONV\BLLY\RIGHT

15 7100832 1 SEAL\SIDE\CONVABELLY\RIGHT\COMPLETE
(INCLUDES 7100825, 7100828, 7100831, AND MOUNTING HARDWARE)

16 7100901 1 SHIELD\REAR\BOX\RTR

17 7101034 1 DFL\CNVYR\BLLY

18 7101035 1 BELT\SEAL\DFL\CNVYR\BLLY

19 7101036 1 RTNR\BLT\SEAL\CNVYR\BLLY

20 7101103 1 SH\FUNNEL\SEAL\CONV\BELLY\RIGHT

21 7101178 1 PLMIMPACT\CONVABELLY\RIGHT

22 7101180 1 ADJNSKBRD\BLLY\COMPLETE
(INCLUDES 4703253, 7101181, 7101182, 7101183,7500716,
AND MOUNTING HARDWARE)

23 7101181 1 SIDE\RGHT\ADJ\SKBRD\BLLY

24 7101182 1 SEAL\CNVYR\BELLY\SKRTBRD

25 7101183 1 STRP\RET\BLT\SKRBRD

26 7500716 1 ROD\ARM

5064 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE
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REAR TRANSITION

ITEM PART QTY. PART DESCRIPTION

1 4800013 47 BOLT\HEX\5/16X1

2 4800160 1 BOLT\HEX\7/16X1-1/4

3 4900025 1 NUT\HEX\7/16\NC

4 4900108 47 NUT\FLG\SERR\5/16\NC

5 5000015 1 WASH\LOCK\7/16

6 5000023 47 WASH\FLAT\5/16

7 7100902 47 CHAIN\1/4\14LINK

8 7100903 1 CHNNL\MNT\CHAIN\BOX\RTR\REAR
9 7100904 1 DEFL\CHAIN (INCLUDES 7100902, 7100903, AND MOUNTING HARDWARE)
10 7101049 1 CVR\TRNS\BELT\BELLY

11 7101050 1 DEFL\MID\CNVYR\BLLY

12 7101051 1 STRP\RTNR\BLT\CNVYR\BLLY

5064 DURATECH HORIZONTAL GRINDER PARTS REFERENCE
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MATERIAL GUIDE

5064 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE



MATERIAL GUIDE

ITEM PART QTY. PART DESCRIPTION
1 1700202 1 RBBR\GUIDE\MTRL\CNVYR\BELLY
2 4800053 12 BOLT\CRG\3/8X1\NC
3 4900002 9 NUT\HEX\3/8\NC
4 5000019 11 WASH\LOCK\3/8
5 7100542 1 CHUTE\CNVYR\BELLY
6 7100543 2 STRP\SUP\RBR\GD\MATERIAL
7 7100544 1 STRP\SUP\RBR\GD\MATERIAL
8 7100545 1 PL\SUP\RBR\GD\MATERIAL
7100541 ASSY\GUIDE\WMTRL\CNVYR\BELLY\COMPLETE

5064 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE
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BELLY CONVEYOR SCRAPER

5064 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE



BELLY CONVEYOR SCRAPER

ITEM PART QTY. PART DESCRIPTION

1 4800470 1 BOLT\HEX\7/8X2-1/2\NC

2 4900001 2 NUT\HEX\1/2\NC

3 4900014 1 NUT\TPLCK\1/2\NC

4 4900046 2 NUT\JAM\1/2\NC

5 5000004 1 WASH\FLAT\1/2

6 5000106 1 WASH\LOCK\7/8

7 6100089 1 SPG\COMP\6X1-15/16\1/4WIR

8 7100800 1 PIVOT\MNT\SCPR\CONV\BELLY

9 7100801 1 TUBE\SWIVEL\SCRAPER\BELT

10 7100804 1 RD\TENSIONER\SCRAPER\BELT

11 7100805 1 ARM\TORQUE\SCRAPER\BELT

12 7100806 2 WASHER\TENSIONER\SCRPPR\BELT

13 7100807 1 WASHER\RETAINER\SCRPPR\BELLY

14 7501238 1 BLADE\SCRPPR\BELT\POLY\46
7100802 SCRPR\CONV\BELLY\COMPLETE

5064 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE
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ACCESS LADDERS

PARTS REFERENCE
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ACCESS LADDERS

ITEM PART QTY.

PART DESCRIPTION

4800003
4800033
4800283
4800913
4900023
4900109
4900139
7100568
7101328
7101329
7101330
7101331
7101332
7500606
7501049

0N b~ WON -

- A A A O
A~ W N> O
A BN DNMNNMNNDNMNNOOOOLCDNOGWODED™MLS

—_
[6)]

BOLT\HEX\3/8X1
BOLT\HEX\3/4X2
BOLT\HEX\3/4X2-1/4
BOLT\FLG\SERR\3/8X1\NC
NUT\TPLCK\3/8\NC
NUT\FLG\TPLCK\3/8\NC
NUT\TPLCK\3/4\GR8\NC
BRKT\RAIL\HAND
LDDR\UPPR

LDDR\LWR

BRKT\LDDR

BRKT\LDDR

BRKT\LDDR
LATCH\35-M\AUSTIN
CUSH\RBBR\7/8"0ODX1/2"T

5064 DURATECH HORIZONTAL GRINDER
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JACKS

PARTS REFERENCE
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ITEM PART QTY. PART DESCRIPTION

1 4800559 4 PIN\LYNCH\5/16X2-1/2\W/SQ;WIRE;KEEPER

2 7100425 2 STAND\JACK\LOWER

3 7100426 4 PIN\JACK\STAND\LOCK

4 7101356 1 STND\JCK\OUTER\RGHT\REAR

5 7101357 1 JCK\RGHT\REAR\COMPLETE (INCLUDES 7101356, 7101364)
6 7101358 1 STND\WJACK\OUTER\LFT\REAR

7 7101359 1 JCK\LFT\REAR\COMPLETE(INCLUDES 7101358, 7101364)
8 7101360 1 STND\JCK\OUTER\LFT\REAR

9 7101361 1 JCK\LFT\FR\COMPLETE(INCLUDES 7100425, 7101360)

10 7101362 1 STND\JACK\OUTER\RIGHT\FR

11 7101363 1 JACK\RIGHT\FR\COMPLETE(INCLUDES 7100425, 7101362)
12 7101364 2 STAND\JACK\LOWER\REAR

5064 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE
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BELT GUARD ASSEMBLY

J
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BELT GUARD ASSEMBLY

ITEM PART QTY. PART DESCRIPTION
1 7101336 1 GUARD\BELT\BTTM

2 7101337 1 GUARD\BELT\TOP

3 7101338 1 GUARD\BELT

4 7101424 1 BRKT\SUP\SHLD\BELT
5 7101458 1 PLT\MNT\SPACER

6 7101476 1 SEAL\SHFT\RTR\FR

7 7101428 1 BRKT\SHLD

5064 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE
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CONTROL PANEL FRAME

PARTS REFERENCE
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CONTROL PANEL FRAME

ITEM PART QTY. PART DESCRIPTION
1 4800003 5 BOLT\HEX\3/8X1
2 4800142 2 BOLT\HEX\3/8X1-3/4
3 4800146 2 BOLTHEX\3/8X2
4 4900002 3 NUT\HEX\3/8\NC
5 4900003 4 NUT\HEX\5/16\NC
6 4900023 6 NUT\TPLCK\3/8\NC
7 5000019 3 WASH\LOCK\3/8
8 5000022 4 WASH\LOCK\5/16
9 5700289 2 ENCL\BRKR\CRCT\7-POLE
10 5700480 6 RELAY\SPDT\24VDC\20AMP
11 5700504 2 RELAY\POWR\24V\SPST\W/DIO
12 5700644 1 CONN\RELAY\5PIN\BOSCH\PNL;MNT
13 5700748 1 RADIO\REMOTE\OMNEX\900TX
14 5700913 1 PLC\MODULE\DVC-710\EA1454-E1
15 5700917 1 UNIT\MSTR\ADV3\HPTO14&15FX
16 5700967 1 PLC\MODULE\DVC-710\EA1454-E2
17 7100368 1 PNL\CNTRL\DOOR\FECON
18 7100370 1 PNL\CNTRL\DOOR\TOP\FECON
19 7100371 1 PNL\CNTRL\DOOR\BTTM
20 7101029 2 PNL\CNTRL\PLUG
21 7101457 1 PNL\CNTRL
22 7101462 1 MNT\BRKT\CNTRL\PNL
23 7500663 2 SPRNG\GAS\90LB\9416K224
24 7500664 4 BALL STUD\SHOCK\FITTING\M6
25 7500665 4 END FITTING\GAS SPRING \m6
26 7500666 4 SAFETY CLIP
27 7500755 8 CUSH\RBBR\1-OD\1/4-20X3/4
28 7501072 4 CUSH\RBBR\1.380DX1\5/16NC\80#>
29 7500907 1 LATCH\CMPNT\HD\1.18-2.36
20A 7500908 1 LATCH\CMPNT\HD\OFFSET,CAM
NOT SHOWN
5700920 HARN\HRZ\DVC710\PANEL
5700658 HARN\HORIZ\CAT;TIER3
5700749 HARN\HORIZ\POWER\BH\PANEL

5064 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE
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TOP CONTROL PANEL

5064 DURATECH

HORIZONTAL GRINDER

PARTS REFERENCE



TOP CONTROL PANEL

ITEM PART QTY. PART DESCRIPTION

1 4703303 2 BRKT\SPRING\GAS\3010

2 4800291 14 BOLT\CRG\1/4X3/4\NC

3 4900084 14 NUT\TPLCK\1/4\NC

4 5700328 2 SWITCH\RCKR\MNT\PNL\SNGL

5 5700542 2 SWITCH\RCKR\DPDT\24VUNLIT\15AAMOMNTRY\W/RASED BRCKT
6 5700651 1 PLC\DISPLAY\DVC-61

7 5700903 1 PANEL\KEY;SWITCH\CAT\TIER 3

8 5700916 1 UNIT\DISPLAY\ADV3

9 7100372 1 PNL\CNTRL\ENG\CAT-ELEC\FECON

10 7500706 1 GAUGE\FUEL\24V

5064 DURATECH HORIZONTAL GRINDER PARTS REFERENCE



BOTTOM CONTROL PANEL
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BOTTOM CONTROL PANEL

ITEM PART QTY. PART DESCRIPTION

1 4800291 14 BOLT\CRG\1/4X3/4\NC

2 4900009 4 NUT\HEX\1/4\NC

3 4900084 10 NUT\TPLCK\1/4\NC

4 5000024 4 WASH\LOCK\1/4

5 5000035 4 WASH\FLAT\1/4

6 5700328 10 SWITCH\RCKR\MNT\PNL\SNGL

7 5700329 2 SWITCH\RCKR\PLUG

7A 5700544 1 SWITCH\RCKR\DPDT\24W1LIT\15A\LTCH&MOMW/RAISED BRCKT
8 5700333 10 SWITCH\RCKR\MNT\PNL\MTPL

9 5700542 14 SWITCH\RCKR\DPDT\24VUNLIT\15AIMOMNTRY\W/RAISED BRCKT
10 5700543 1 SWITCH\RCKR\DPDT\24V\2LIT\15A\LATCH\W/RAISED BRACKET
11 5700544 2 SWITCH\RCKR\DPDT\24V\1LIT\15A\LTCH&MOMW/RAISED BRCKT
12 5700545 1 SWITCH\RCKR\DPST\24V\2LIT\15A\LATCH\W/RAISED BRACKET
13 7100670 1 PNL\CNTRL\HORIZONTAL

14 7100969 1 CVR\LATCH\PNL\CNTRL

5064 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE
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ROTARY SCREEN
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ROTARY SCREEN

ITEM PART QTY.

PART DESCRIPTION

1 1400090 1
2 4501569 1
3 4501571 1
4 4502491 1
5 4703577 2
6 4703578 2
7 4800003 11
8 4800034 1
9 4800089 2
10 4800146 1
11 4900002 1
12 4900023 2
13 5000001 13
14 5000019 11
15 5700537 1
16 7101304 1
17 7101404 1
18 7101405 1
19 7501076 1
20 7501077 1
21 7501078 4
22 7501079 4
23 7501080 12
24 7501081 1
25 7501083 1
26 7501089 1
27 7501084 1

NOT SHOWN

1600085 1

5064 DURATECH HORIZONTAL GRINDER

SHVE\1A\1-3/4\1/2
IDLER\SCREEN\ROTARY
BRKT\SPRING\IDLER\SCREEN\ROTARY
TUBE\IDLER\SCREEN\ROTARY
HINGE\FAB\3\BASE
HINGE\FAB\3-1/2\OUTER
BOLT\HEX\3/8X1
BOLT\HEX\3/8X1-1/2
BOLTHEX\3/8X4
BOLT\HEX\3/8X2
NUT\HEX\3/8\NC
NUT\TPLCK\3/8\NC
WASH\FLAT\3/8
WASH\LOCK\3/8
MTR\ELEC\24V\.03HP
DOOR\ACCESS\ENG\SHRD
CVR\ROTARYSCREEN\TOP
CVR\ROTARYSCREEN\BOTTOM
SPRING\SCRN\RAD
SHEAVE\SCRN\RAD
CAP\SCREW\SCRN\RAD
ROLLER\ ROTARYSCREEN
FLANGE\NUT\SCRN\RAD
WASHER\SCRN\RAD
AIR\DUCT\SCRN\RAD
CAP\SCREW\SCRN\RAD
SCREEN\ROTARY\RAD

V-BELT\AX\158\COG-BELT

PARTS REFERENCE
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FRONT ENGINE DOORS

5064 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE



FRONT ENGINE DOORS

ITEM PART QTY.

PART DESCRIPTION

1 4501497 2
2 4703577 4
3 4703578 4
4 4704046 4
5 4800089 4
6 4800657 12
7 4800913 12
8 4900023 12
9 4900072 12
10 4900109 4
11 5000071 12
12 7101313 1
13 7101314 1
14 7101316 2
15 7101317 1
16 7101318 1
17 7500907 4
18 7500908 4
NOT SHOWN
7500663 2
7500664 4
7500665 4
7500666 4

5064 DURATECH HORIZONTAL GRINDER

BRKT\PIVOT\DOOR
HINGE\FAB\3\BASE
HINGE\FAB\3-1/2\OUTER
FLANGE\REINFORCE\LATCH
BOLT\HEX\3/8X4
SCR\RD\PHL\#10-24X5/8
BOLT\FLG\SERR\3/8X1\NC
NUT\TPLCK\3/8\NC
NUT\HEXW#10\NC
NUT\FLG\TPLCK\3/8\NC
WASH\LOCK;EXT\STAR\#10
SHRD\RH\ENG
SHRD\LH\ENG
DOOR\ACCESS\ENG
COV\FR\ENG

BRC\SHRD
LATCH\COMP\HD\1.18-2.36
LATCH\COMP\HD\OFFSET;CAM

SPRNG\GAS\90LB\9416K174
BALL STUD\SHOCK\FITTING\M6
END FITTING\GAS SPRING \M6
SAFETY CLIP

PARTS REFERENCE
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SIDE ENGINE SHIELD

5064 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE



SIDE ENGINE SHIELD

ITEM PART QTY.

PART DESCRIPTION

4703577 4
4800089 4
4800913 10
4900023
4900076 12
7101343
7101344
7101470
7101471
0 7101472

= O 00O NO OB~ WN -~

[ L U L (.

NOT SHOWN
7501090
7500345
7500346
7500583

A A DN

HINGE\FAB\3\BASE
BOLT\HEX\3/8X4
BOLT\FLG\SERR\3/8X1\NC
NUT\TPLCK\3/8\NC
NUT\FLG\SERR\3/8\NC
BRKT\GUARD\BELT
SH\SHRD\ENG
HINGE\FAB\3-1/2\OUTER
SHLD\ENG\SIDE
SHLD\ENG\SHROUD

SPRNG\GAS\100LB\9416K22
STUD\BALL\13MMX5/16-18\NC
SAFETY CLIP

END FITTING\GAS SPRNG

5064 DURATECH HORIZONTAL GRINDER
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FUEL AND HYDRAULIC COOLERS
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FUEL AND HYDRAULIC COOLERS

ITEM PART QTY. PART DESCRIPTION

1 4000300 1 RAD\HYD\5-5/8X13-3/4X1-3/4\AKG_C-8
2 4000476 1 RAD\HYD\15-15/16X13-9/16\2-9/16

3 7101407 1 BRKT\RAD\FUEL\HYD

4 7101408 1 BRKT\RAD\FUEL\HYD

5064 DURATECH HORIZONTAL GRINDER
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REAR ENGINE SHROUD

5064 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE



REAR ENGINE SHROUD

ITEM PART QTY. PART DESCRIPTION

1 4501565 1 BRKT\FUNNEL\SHROUD\RAD
2 4501829 2 SEAL\RAD\SIDE

3 4704667 1 CVR\ACCESS\RAD

4 7101309 1 SHRD\RAD

5 7101310 1 BRKT\SH\SHRD\ENG

6 7101311 1 SH\SHRD\ENG

7 7101312 1 SH\SHRD\ENG

8 7101322 1 SH\SHRD\ENG

9 7101402 2 SEAL\RAD\TOP

5064 DURATECH HORIZONTAL GRINDER
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ENGINE COMPARTMENT

33

PARTS REFERENCE
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ENGINE COMPARTMENT

ITEM PART QTY.

PART DESCRIPTION

1 0900182 1
2 1400651 1
3 1400652 1
4 4200119 1
5 4200125 1
6 4200126 1
7 4200162 1
8 4200176 1
9 4704668 1
10 4801222 1
1 0900185 1
11A 0900181 1
12 7100350 1
13 7100859 1
14 7101307 1
15 7101308 1
16 7101403 1
17 7101406 1
18 7101410 1
19 7101411 1
20 7101414 1
21 7101421 1
22 7101427 1
23 7500513 2
24 7500708 1
25 7500922 1
26 7500923 2
27 7500928 1
28 7501066 1
29 7501075 1
30 7501274 1
31 7501275 1
32 7501276 1
33 7501278 2
34 7501284 1

NOT SHOWN

1600103 1

5064 DURATECH HORIZONTAL GRINDER

CLUTCH\FLEX\HPTO14
SHVE\8V-4\16\TL\DYNAMIC
BUSH\TAPER\3-15/16\4040
PUMP\6.0CID\LOADSENSE
PUMP\HYD\4.00CID\LOADSNSE
PUMP\HYD\GEAR\1.27CID
PUMP\HYD\GEAR\2.83\LH

PUMP\HYD\9.15CID\LS (TRACK MACHINE ONLY)

TUBE\INTAKE\AIR
BOLT\U\3/8X4X5-1/2
ENG\CAT\C-15\475HP\REMOTE-RAD
ENG\CAT\C-15\540HP\AREMOTE-RAD
BRCKT\MFFLR\C15
TOP\BRCKT\MFFLR
ELB\EXH\180DEG\SR\6
ELB\EXH\9Q0DEG\SR\6
BRKT\MUFFLER\AIRCLEANER
TUBE\INTAKE\AIR
TUBE\CHARGE-AIR
TUBE\RAD\UPPR
BRKT\TUBE\CHARGE-AIR
BRKT\FLTR\OIL
BRKT\HOSE\FLTR\OIL
FTG\RBBR\5\45DEG\ELL
FTG\RBBR\8\90\ELB
FTG\RBBR\7TO6\90DEG\ELL
FTG\RBBR\3-1/2\CPLG
TUBE\EXHAUST\3-1/2\90DEG
SPRTR\INLINE\HO001906
Z62350-FUNNEL
AIRCLEANER\FRG\18”
FTG\RBBR\CPLG\8TO7

90DEG REDUCING ELBOW
CLMP\AIRCLEANER\18”
MFFLR\DONALDSON\M122300

V-BELT\8VP2500-4

PARTS REFERENCE
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ENGINE MOUNTS

ITEM PART QTY.

PART DESCRIPTION

1 4800140 10
2 4900127 8
3 5000014 10
4 7101191 1
5 7101192 2
6 7101323 1
7 7101324 1
8 7101325 5
9 7101482 1
NOT SHOWN
5800619 2

BOLT\HEX\1X3\NC
NUT\TPLCK\1\NC
WASH\FLAT\1

FRM\SHRD\ENG
MNT\ENGINE\FRONT\CAT_C15
MNT\ENG\REAR
BRKT\SUP\CLUTCH
BRKT\NUT\HLDR
MNT\BRKT\FILTER\CLUTCH

JACK\RATCHET\20\CLOSED

5064 DURATECH HORIZONTAL GRINDER PARTS REFERENCE



REAR WALKWAY

ITEM PART QTY. PART DESCRIPTION

4800156 BOLT\HEX\3/8X3

4900082 NUT\INSERT\3/8\.027X.150GR
5000001 WASH\FLAT\3/8

7101465 WLKWY\RAD\WELD

7101466 WLKWY\RAD\INSERT

a b~ WON -
N =~ b B b

7101467 WLKWY\RAD(INCLUDES ALL ABOVE)
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HYDRAULIC VALVE COVERS

5064 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE



HYDRAULIC VALVE COVERS

ITEM PART QTY. PART DESCRIPTION
1 7101459 1 CVR\VALVE

2 7101460 1 CVR\VALVE

3 7101461 1 BRKT\SPPT\CVR

4 7101463 2 DOOR\ACCESS

5 7101464 1 DOOR\ACCESS

5064 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE
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CONVEYOR SWING

5064 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE



CONVEYOR SWING

ITEM PART QTY. PART DESCRIPTION
1 4800017 8 BOLT\HEX\3/4X3
2 4800033 1 BOLT\HEX\3/4X2
3 4800040 2 BOLTMHEX\7/16X1-1/2
4 4800115 8 BOLT\HEX\3/4X2-1/2
5 4800947 2 BOLT\CRG\7/16X2\NC
6 4900004 17 NUT\HEX\3/4\NC
7 4900035 4 NUT\TPLCK\7/16\NC
8 5000012 17 WASH\LOCK\3/4
9 5000016 4 WASH\FLAT\7/16
10 7100374 1 PIN\PVT\FRM\SWING\CNVYR\DISCH
11 7100437 2 PIN\PIVOT\CONV
12 7100538 1 FRM\SWING\CNVYR\DISCH
13 7100549 2 PIN\CYL\1-1/4X6-5/8
14 7101190 1 FRM\ASY\SUP\SWING
NOT SHOWN
4100268 1 CYL\HYD\3-1/2X12\1-1/2ROD\3/4-16\ORB

5064 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE
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LOWER DISCHARGE CONVEYOR

5064 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE



LOWER DISCHARGE CONVEYOR

ITEM PART QTY. PART DESCRIPTION
1 2000329 2 BRG\FLG\ BOLT\2-7/16\SET SCREW\BALL
2 4800003 13 BOLT\HEX\3/8X1
3 4800010 4 BOLT\HEX\5/8X2
4 4800018 2 BOLT\HEX\1/2X1-1/4
5 4800079 4 BOLT\HEX\5/8X2-1/2
6 4800082 2 BOLT\HEX\1/2X1-1/2
7 4800156 2 BOLT\HEX\3/8X3
8 4800214 4 BOLT\CRG\1/4X1\NC
9 4800915 10 BOLT\FLG\SERR\3/8X1-1/2\NC
10 4801215 2 BOLT\FLG\1/4X3/8\GR8.2\NC
11 4900001 5 NUT\HEX\1/2\NC
12 4900005 8 NUT\HEX\5/8\NC
13 4900030 2 NUT\NYLCK\3/8\NC
14 4900040 4 NUT\FLG\SERR\1/4\NC
15 4900109 18 NUT\FLG\TPLCK\3/8\NC
16 5000001 31 WASH\FLAT\3/8
17 5000002 4 WASH\FLAT\5/8
18 5000003 8 WASH\LOCK\5/8
19 5000004 5 WASH\FLAT\1/2
20 5000006 4 WASH\LOCK\1/2
21 7100418 1 CONVEYOR\STACKING\LOWER
22 7100436 2 PIN\HINGE\FOLD\2X4-3/4
23 7100548 2 PIN\CYL\1-1/2X8-1/2
24 7100549 2 PIN\CYL\1-1/4X6-5/8
25 7100632 1 RLLR\IDLER\WING\10X51W/2-7/16 SHAFT
26 7100635 1 TUBE\HANGER\BELT
27 7100778 2 BRCKT\MNT\IDLER\STUB
28 7100812 2 GUIDE\BELT\DISCH\UPPER\COMP
29 7100816 1 DEFL\MAT\RIGHT\CONV\DISCH\COMP
30 7100818 1 WEAR\GAURD\LOWER\RIGHT\BELT\DISCH
31 7100820 1 WEAR\GAURD\LOWER\LEFT\BELT\DISCH
32 7100822 1 DEFL\MAT\LEFT\CONV\DISCH\COMP
33 7101001 1 GUARD\RLLRS\CONVALEFT
34 7101002 1 GUARD\RLLRS\CNVYR\RIGHT
35 7101004 1 ADJ\BRG
36 7101005 1 ROD\ADJ\BRG
37 7101064 2 BELT\SCRPR\CNVYR\DISCH
38 7101065 2 STRP\BLT\SCRPR\CNVYR\DISCH
39 7501163 2 RLLR\TROUGH\48X20DEGREE\CHANNEL MOUNT
39A 7501396 ROLL\RPLCMNT\RLLR\TRGH\20DEG (REPLACEMENT PART FOR 7501163)
39B 7501397 CLIPASTND\RLLR\TRGH\20DEG (REPLACEMENT PART FOR 7501163)
39C 7501398 CLIP\END\RLLR (REPLACEMENT PART FOR 7501163)
40 7501164 1 RLLR\IDLER\4X48
41 7501168 2 BRCKT\MNT\CHNL\IDLER\RETURN
42 7501222 2 IDLER\ROLL\STUB4”
43 7501230 4 IDLER\ROLL\2"DIAX4-3/4”
44 7501315 1 GRD\RLL\RTRN\48\COMPLETE (INCLUDES 7501455, 7501456, AND 7501318)
45 7501316 1 BRCKT\RH\GRD\RTRN\RLL\HEX
45A 7501456 BRCKT\RH\GRD\RTRN\ROLL\RD
46 7501317 1 BRCKT\LH\GRD\RTRN\RLL\HEX
46A 7501455 BRCKT\LH\GRD\RTRN\ROLL\RD
47 7501318 1 RPLCMNT\GRD\RLL\RTRN
NOT SHOWN
4100255 2 CYL\HYD\4X48X2\3KPS\WELD\CROSSTUBE ENDS W\ZERKS

5064 DURATECH HORIZONTAL GRINDER
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MATERIAL DEFLECTOR LH

ITEM PART QTY. PART DESCRIPTION

1 4800012 10 BOLT\CRG\3/8X1-1/4\NC
2 4900002 10 NUT\HEX\3/8\NC
3 5000019 10 WASH\LOCK\3/8
4 7100815 2 SEAL\DEFL\CONV\DISCH
5 7100817 2 STRAP\RETAINING\RBBR
6 7100821 1 DEFL\MAT\LEFT\CONV\DISCH
7100822 DEFL\MAT\LT\CNVYR\DISCH\COMP(INCLUDES ALL ABOVE)

5064 DURATECH HORIZONTAL GRINDER PARTS REFERENCE



MATERIAL DEFLECTOR RH

ITEM PART QTY. PART DESCRIPTION

1 4800012 10 BOLT\CRG\3/8X1-1/4\NC
2 4900002 10 NUT\HEX\3/8\NC
3 5000019 10 WASH\LOCK\3/8
4 7100814 1 DEFL\MAT\RIGHT\CONV\DISCH
5 7100815 2 SEAL\DEFL\CONV\DISCH
6 7100817 2 STRAP\RETAINING\RBBR
7100816 DEFL\MAT\RT\CNVYR\DISCH\COMPLETE (INCLUDES ALL ABOVE)
3
!

5064 DURATECH HORIZONTAL GRINDER PARTS REFERENCE
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UPPER DISCHARGE CONVEYOR BELT GUIDE

ITEM PART QTY. PART DESCRIPTION
1 4801193 4 BOLT\ELEVATOR\3/8X1-1/4
2 4900002 4 NUT\HEX\3/8\NC
3 5000001 4 WASH\FLAT\3/8
4 5000019 4 WASH\LOCK\3/8
5 7100811 1 GUIDE\BELT\DISCH\UPPER
6 7100813 1 WEAR\GAURD\TRANSFER\STRIPS
7100812 GUIDE\BELT\DSCHRGUPPER\COMPLETE (INCLUDES ALL ABOVE)

5064 DURATECH HORIZONTAL GRINDER PARTS REFERENCE



DISCHARGE CONVEYOR IDLER PULLEY

ITEM PART QTY. PART DESCRIPTION
1 1400636 2 BUSH\HE30\2-7/16
2 6200028 2 KEY\SQ\5/8X3
3 7100630 1 SHAFT\PULLEY\TAIL\STACKER
4 7501178 1 RLLR\1OX51\FFWING\2-7/16
7100632 RLLR\IDLER\WING\10X51W/2-7/16 SHAFT(COMPLETE)

5064 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE
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DISCHARGE CONVEYOR WEAR GUARD LH

ITEM

PART QTY. PART DESCRIPTION

O B WN -~

4801193 4 BOLT\ELEVATOR\3/8X1-1/4

4900002 4 NUT\HEX\3/8\NC

5000001 4 WASH\FLAT\3/8

5000019 4 WASH\LOCK\3/8

7100809 1 WEAR\GAURD\TRANSFER\STRIPS

7100819 1 GUIDE\BELT\DISCH\LOWER\LEFT

7100820 WEAR\GUARD\LWR\LT\BELT\DISCH(INCLUDES ALL ABOVE)

5064 DURATECH HORIZONTAL GRINDER
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DISCHARGE CONVEYOR WEAR GUARD RH

ITEM PART QTY. PART DESCRIPTION
1 4801193 4 BOLT\ELEVATOR\3/8X1-1/4
2 4900002 4 NUT\HEX\3/8\NC
3 5000001 4 WASH\FLAT\3/8
4 5000019 4 WASH\LOCK\3/8
5 7100809 1 WEAR\GAURD\TRANSFER\STRIPS
6 7100810 1 GUIDE\BELT\DISCH\LOWER\RIGHT
7100818 WEAR\GUARD\LWR\RT\BELT\DISCH(INCLUDES ALL ABOVE)

5064 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE
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UPPER DISCHARGE CONVEYOR
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DETAIL A

PARTS REFERENCE



UPPER DISCHARGE CONVEYOR

ITEM PART QTY. PART DESCRIPTION
1 1000085 1 SPKT\60\B\20\1-1/2\3/8
2 1000219 1 SPKT\60\B\20\2-7/16\5/8KW
3 1100064 1 CHAIN\6ODBL\CL
4 1100193 1 CHAIN\6ODBL\19
5 1700238 1 BELT\CNVYR\48X742\R5\YCLEAT
6 2000518 2 BRRG\PB\2-15/16\SET SCREW\BALL
7 3900044 1 MTR\HYD\23.9CID\SAE
8 4100254 2 CYL\HYD\5X24\2.5\3KPSI\WELD\CROSSTUBE ENDS W\ZERKS
9 4800017 4 BOLT\HEX\3/4X3
10 4800018 5 BOLT\HEX\1/2X1-1/4
1" 4800146 8 BOLT\HEX\3/8X2
12 4800156 2 BOLT\HEX\3/8X3
13 4800160 5 BOLTM\HEX\7/16X1-1/4
14 4800214 8 BOLT\CRG\1/4X1\NC
15 4800251 4 BOLT\HEX\1/2X2-1/4\NC
16 4801215 4 BOLT\FLG\1/4X3/8\GR8.2\NC
17 4900001 8 NUT\HEX\1/2\NC
18 4900002 8 NUT\HEX\3/8\NC
19 4900004 4 NUT\HEX\3/4\NC
20 4900025 1 NUT\HEX\7/16\NC
21 4900030 2 NUT\NYLCK\3/8\NC
22 4900040 8 NUT\FLG\SERR\1/4\NC
23 5000001 8 WASH\FLAT\3/8
24 5000004 8 WASH\FLAT\1/2
25 5000005 4 WASH\FLAT\3/4
26 5000006 8 WASH\LOCK\1/2
27 5000012 4 WASH\LOCK\3/4
28 5000015 1 WASH\LOCK\7/16
29 5000016 6 WASH\FLAT\7/16
30 5000019 8 WASH\LOCK\3/8
31 6200021 1 KEY\SQ\3/8X1-1/2\HARDEND
32 6200029 1 KEY\SQ\5/8X2
33 7100433 1 TENSIONER\BELT\CONVEYOR
34 7100435 2 BOLT\TENSIONER
35 7100482 2 PIN\CYL\1-1/2X5-5/8
36 7100635 1 TUBE\HANGER\BELT
37 7101073 2 GUIDE\CNVYR\DISCH
38 7101128 1 CVR\DR\BELT\BLLY
39 7101139 1 TNSNR\DR\CONV\DISCH
40 7101303 1 CONVEYOR\STACKING\UPPER
41 7501162 1 RLLR\HEAD\10"X51’ W/2-15/16SAHFT\MAGNETIC\FECON
42 7501163 4 RLLR\TROUGH\48X20DEGREE\CHANNEL MOUNT
42A 7501396 ROLL\RPLCMNT\RLLR\TRGH\20DEG (REPLACEMENT PART FOR 7501163)
42B 7501397 CLIPASTND\RLLR\TRGH\20DEG (REPLACEMENT PART FOR 7501163)
42C 7501398 CLIP\AEND\RLLR (REPLACEMENT PART FOR 7501163)
43 7501164 2 RLLR\IDLER\4X48
44 7501168 4 BRCKT\MNT\CHNL\IDLER\RETURN
45 7501315 2 GRD\RLL\RTRN\48
(INCLUDES 7501455, 7501556 & 7501318)
46 7501316 2 BRCKT\RH\GRD\RTRN\RLL
46A 7501456 BRCKT\RH\GRD\RTRN\ROLL\RD
47 7501317 2 BRCKT\LH\GRD\RTRN\RLL
47A 7501455 BRCKT\LH\GRD\RTRN\ROLL\RD
48 7501318 2 RPLCMNT\GRD\RLL\RTRN
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MAGNETIC ROLLER CHUTE

PARTS REFERENCE
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MAGNETIC ROLLER CHUTE

ITEM PART QTY. PART DESCRIPTION

1 4702871 2 PIN\HANDLE\MAG\CHUTE

2 4702876 2 BRKT\PIN\CHUTE\MAG\HD10

3 4800013 4 BOLT\HEX\5/16X1

4 4800061 2 BOLT\CRG\1/2X1-1/2\NC

5 4800110 2 PIN\COT\1/8X3/4

6 4800178 4 BOLTHEX\1/2X1-3/4

7 4800201 2 BOLT\CRG\1/2X1-3/4\NC\GR5

8 4800291 56 BOLT\CRG\1/4X3/4\NC

9 4800477 4 BOLT\CRG\3/8X1-1/2\NC

10 4800503 46 BOLT\HEX\1/4X5/8\NC

11 4800514 8 BOLT\HEX\3/8X2-3/4

12 4900001 4 NUT\HEX\1/2\NC

13 4900002 12 NUT\HEX\3/8\NC

14 4900003 4 NUT\HEX\5/16\NC

15 4900009 56 NUT\HEX\1/4\NC

16 4900014 4 NUT\TPLCK\1/2\NC

17 5000001 14 WASH\FLAT\3/8

18 5000019 12 WASH\LOCK\3/8

19 5000022 4 WASH\LOCK\5/16

20 5000024 102 WASH\LOCK\1/4

21 6100064 2 SCRAPERSPRING

22 7100761 2 SH\CPLR\CHUTE\MAG

23 7100785 2 BRKT\MNT\FR\CHUTE\RLLR\MAG
24 7100861 2 PLAMNT\PIN\CHUTE\MAG

25 7100862 2 ARM\FRONT\CHUTE\MAG

26 7101120 2 STRP\FR\CHUTE\MAG

27 7101416 1 SH\CHUTE\ROLLER\MAGNETIC
28 7101417 2 TUBE\SIDE\CHUTE\MAG

29 7101418 1 SH\CHUTE\ROLLER\MAGNETIC
30 7101419 1 SH\CHUTE\ROLLER\MAGNETIC

5064 DURATECH HORIZONTAL GRINDER
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FUEL TANK

5064 DURATECH HORIZONTAL GRINDER
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FUEL TANK

ITEM PART QTY. PART DESCRIPTION

1 3800008 2 FTG\1/2MPX1/2FP\90\ST;EL

2 3800165 1 FTG\1/2FPX1/2FP\90

3 3800619 1 FTG\AIR\1/2MP\PLUG\BRS\HEX

4 3800691 2 FTG\AIR\1/2MPX1/2PSHLCK\BRASS

5 3800706 1 FTG\7/8MJICX1/2FP\BULKHEAD

6 4703105 1 CVR\GAUGE\TANK\FUEL

7 4703107 1 CVR\TANK\FUEL\HD12

8 4703108 1 TUBE\FILL\INNER\FUEL

9 4800024 12 BOLT\HEX\1/4X3/4

10 4800098 2 BOLT\HEX\3/8X1-1/4\NC

11 4800620 3 SCR\CAP\ALN\6-32X3/8\BLK

12 4801214 5 SCR\CAP\ALNW#10-32X1-1/2

13 4900082 2 NUT\INSERT\3/8\.027X.150GR

14 5000001 2 WASH\FLAT\3/8

15 5000019 2 WASH\LOCK\3/8

16 5000024 12 WASH\LOCK\1/4

17 5000071 5 WASH\LOCK;EXT\STAR\#10

18 7100604 1 TANK\SUCTION\TANK\FUEL\400GAL

19 7101326 1 TANK\FUEL\300GAL\5064

20 7101327 1 PIPE\RETURN\TANK\FUEL\300GAL

21 7500124 1 GRMT\RBBR\1X9/32IDX3/16T

22 7500743 2 GRMT\RBBR\1-3/8X1IDX1/4T

23 7500811 1 CAP\FUEL\LOW_PRESS_RELIEF

24 7501175 1 SEAL\TANK\FUEL\3/32

25 7501204 1 GAUGE\FUEL\SENDING\HORIZONTAL
7101453 TANK\FUEL\300GAL\5064\COMPLETE
NOT SHOWN
7501511 SEAL\SENDER\FUEL
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OlIL

TANK
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OIL TANK

ITEM PART QTY. PART DESCRIPTION

1 3800922 2 VALVE\BALL\2-1/2\-40FORX-40FOR

2 4400067 1 FLTR\SCRN\2-1/2MORX1-7/8FOR\30GPM\ST30-100-RV3
3 4400068 1 FLTR\SCRN\3-3/8MORX2-1/2FOR\50GPM\100MESH

4 4400135 2 FLTR\COMP\10BIC\1-7/8FOR\95GPM

4A 4400136 FLTR\ELMT\1OMIC\INTANK\95GPM (REPLACEMENT ELEMENT FOR 4400135)
4B 4400066 GAUGE\FLTR\25PSI\1/8NPTF>

4C 4400147 SEALKIT\FLTR\MP

4D 4400115 SEAL\HEAD\FLTR\MP

5 7100868 1 COVER\CLEANOUT\TANK\OIL

6 7101333 1 TANK\HYD

7 7101135 1 PSTNR\SNSR\TMP\LVL

8 7101335 4 STND\TANK\HYD

9 7500615 1 GAUGE\LEVEL\10\W/THERMOMETER
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LEVEL /| TEMP SENSOR

5064 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE



LEVEL /| TEMP SENSOR

ITEM PART QTY. PART DESCRIPTION

1 3800109 1 FTG\3/8MPX1/4FP\BUSH

2 3800413 1 FTG\3/8FP\CPLG

3 3800901 1 FTG\3/8MPX(2).125"CORDGRIPS\NYLON

4 4705066 1 CAP\SENSOR\TEMP\LEVEL

5 5700660 1 SWITCH\TEMP/LEVEL\185DEG

6 7100869 1 TUBE\DROP\SENSOR\TEMP/LEVEL
7101135 PSTNR\SNSR\TMP\LVL
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AXLE

ITEM PART QTY. PART DESCRIPTION

1 2500632 6 30/30\AIRCHMBR\BRK\KIT

2 2500941 6 HUBCAP\PLSTC\22.5K\CR1643

3 2500954 6 3LEAF\SPRNG\9700

4 2500971 3 AXLE\22.5K\77.5HUBFACE\>

5 2500974 60 NUT\WHEEL\COVER

6 2600863 6 WHL\ASSY\445X50RX22.5\2"0UT

(INCLUDES 2600862, 2600859)

7 2600862 6 WHL\RIM\10-BOLT\22.5X14\2” OUT

8 2600859 6 TIRE\255.70R22.5

9 4900185 60 NUT\WHL\22MM

NOT SHOWN
2500951 AXLE\TRIPLE\SUS\22.5K\49”
2500963 KIT\AIR\4012\COMMON;PARTS
2500964 KITAIR\4012\US

5064 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE



FENDERS

ITEM PART QTY. PART DESCRIPTION
1 4704740 8 BRKT\FNDR
2 7101306 4 BRKT\FNDR
3 7501448 6 FNDR\PLASTIC\SINGLE
NOT SHOWN

4704785 24 BRKT\FNDR\UBOLT
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AIR COMPRESSOR

PARTS REFERENCE
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AIR COMPRESSOR

ITEM PART QTY. PART DESCRIPTION

1 5700226 1 ENCL\BATT\PLSTC\GRP27

2 5700227 2 BATT\12V\DC

3 7100567 1 PL\MNT\BTTRY\COMP\AIR

4 7101425 1 FRM\CMPRSSR\AIR

5 7101426 1 MNT\REEL\HOSE\AIR

6 7500584 1 COMP\AIR\12HP\GAS

NOT SHOWN
5700206 2 TERM\RING\3/8\4GA
5700275 2 TERM\BATT\UNIVIMARINE\
5700353 10FT CBL\BATT\RED\#4
7500856 1 CAP\RAIN\1-1/4 TO 1-7/16
7501246 1 REEL\HOSE\AIR\HD\1/2IDX50
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HYDRAULIC CYLINDERS - 4100193 & 4100254

96

4100193

PART

CYL\HYD\2-1/2X8\1-1\4

PART DESCRIPTION

4100296
4100297
4100298
4100299

B

CYL\HYD\ROD\1-1/4\2-1/2X8\RAM
CYL\HYD\PSTN\2-1/2\1-1/4AROD\RAM
CYL\HYD\GLAND\2-1/2\1-1/4ROD\RAM
KITSEAL\CYL\HYD\2-1/2X8\1-1/4RD\RAM

4100254

PART

CYL\HYD\5X24\2.5\3KPSI\WE

PART DESCRIPTION

4100300
4100301
4100302
4100303

CYL\HYD\ROD\2-1/2\5X24\RAM
KITMSEAL\CYL\HYD\5X24\2-1/2RD\RAM
CYL\HYD\GLAND\5\2-1/2RD\RAM
CYL\HYD\PSTN\5\2-1/2RD\RAM
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HYDRAULIC CYLINDERS - 4100255 & 4100256

L L

‘@/4000313
I I I I [____

—]

4100255

PART

CYL\HYD\4X48X2\3KPSI\WE

PART DESCRIPTION

4000401
4100295
4100304
4100305
4100306

VALVE\HANDLE\CLAMP\L90LS
KITSEAL\CYL\HYD\4X48\2ROD
CYL\HYD\ROD\2\4X48\RAM
CYL\HYD\GLAND4\2RD\RAM
CYL\HYD\PISTON\4\2RD\RAM

4100256

PART

CYL\HYD\4-1/2X20X2-1/2/WE

PART DESCRIPTION

4100307
4100308
4100309

CYL\HYD\ROD\2-1/2\4-4/2X20
CYL\HYD\PSTN\4-4/2\2-1/2ROD
KIMSEAL\CYL\HYD\4-1/2\2-1/2ROD

5064 DURATECH HORIZONTAL GRINDER PARTS REFERENCE
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HYDRAULIC CYLINDERS - 4100257 & 4100258

4100257

PART

CYL\HYD\4X16X1.75\CLEVIS>

PART DESCRIPTION

4100310
4100311
4100312
4100313

CYL\HYD\ROD\1-3/4\4X16\RAM
CYL\HYD\PSTN\4\1-3/4RD\RAM
CYL\HYD\GLAND\4\1-3/4RD\RAM
KIMSEAL\CYL\HYD\4\1-3/4RD\RAM

4100258 CYL\HYD\4X24X1.75\CLEVIS>

PART

PART DESCRIPTION

4100311
4100312
4100313
4100314

CYL\HYD\PSTN\4\1-3/4RD\RAM
CYL\HYD\GLAND\4\1-3/4RD\RAM
KITMSEAL\CYL\HYD\4\1-3/4RD\RAM
CYL\HYD\ROD\1-3/4\4X24\RAM
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HYDRAULIC CYLINDERS - 4100267 & 4100268

NN\
T\/"/\,r'

4100267

PART

VA
CYL\HYD\3X20X1-1/2\CRSTBE

PART DESCRIPTION

4100290
4100315
4100316
4100317

CYL\HYD\PISTON\3"\1-1/2"ROD\CTD
CYL\HYD\ROD\1-1/2\3X20\CTD
KIMSEAL\CYL\HYD\3\1-1/2RD\CTD
CYL\HYD\GLAND\3\1-1/2RD\CTD

4100268

PART

/’\’,—’\‘,
/’\’,—’\,

CYL\HYD\3-1/2X12\1-1/2ROD

PART DESCRIPTION

4100282
4100318
4100319
4100320

KIMSEAL\CYL\HYD\3-1/2X12X1-1/2\CTD
CYL\HYD\ROD\1-1/2\3-1/2X12\CTD
CYL\HYD\PSTN\3-1/2\CTD
CYL\HYD\GLAND\3-1/2\1-1/2RD\CTD

5064 DURATECH HORIZONTAL GRINDER PARTS REFERENCE
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ORBIT MOTORS

100

ITEM PART PART DESCRIPTION

3 3900044 MTR\HYD\23.9CID\SAE"C”
3900054 KIT\SEAL\60000ORBIT\REAR
3900055 KIT\SEAL\GOOOORBIT\SHAFT

1 6200021 KEY\SQ\3/8X1-1/2\HARDEND

3 3900045 MTR\HYD\6.2CID\SAE"A”
7501005 KIT\SEAL\20000RBIT

1 6200093 KEY\SQ\10MMX10MMX40MM
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4000304 24V POWER UNIT

4000304 UNIT\PWR\24V\W/O RES

PART PART DESCRIPTION

4000457 KIT\SEAL\4000304 KTl PUMP
5700635 RELAY\24\W\
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4000310 CENTER SECTIONS
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PARTS REFERENCE
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4000310 CENTER SECTIONS

4000409VALVE\HYD\CAR&SOL\PRPRTN

ITEM PART PART DESCRIPTION

16 1 CARTRIDGE, SOLENOID AND SEALS
18 2 SCREWS

19 1 ORIFICE

Note - replacement orifice is not the same size as the original orifice.
Reuse original orifice if possible

4000488VALVE\HYD\KIT\SEAL\CAR&SOL\PRPRTNL

ITEM PART PART DESCRIPTION
13 1 O-ring
14 1 O-ring
15 1 O-ring

4000489VALVE\HYD\KIT\SEAL\CAR\END;SECTION

ITEM PART PART DESCRIPTION
9 1 O-ring

10 1 Seal

11 2 O-ring

12 1 O-ring

17 1 O-ring

4000490VALVE\HYD\KIT\SEAL\COMPENSATOR

ITEM PART PART DESCRIPTION
5 1 O-ring
6 1 O-ring
7 2 O-ring
8 1 O-ring

4000493VALVE\HYD\KIT\SEAL\EC END

ITEM PART PART DESCRIPTION
1 1 plug

2 1 nut

3 1 O-ring

4 1 O-ring
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4000310 TIE ROD AND END SECTIONS

Dinitrol®40

To be tightened in 3 steps: 10 Nm, 30 Nm, 45 Nm

B, o
® © O (6x) ()16

@6 or 1/4”
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4000310 TIE ROD AND END SECTIONS

4000491VALVE\HYD\KIT\SEAL&STRAINER

ITEM PART PART DESCRIPTION
15 1 strainer

16 1 spacer

17 1 spring

18 1 plug

Note - The strainer (#15) can be removed and flushed to remove contaminants.
If it is damaged, replace the strainer

4000492VALVE\HYD\KIT\BETWEEN SECITONS

ITEM PART PART DESCRIPTION
3 7 O-ring
4 2 O-ring
5 1 O-ring
6 1 O-ring
7 2 O-ring
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- LOADSENSE PUMP

4200125
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e
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PARTS REFERENCE
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4200125 - LOADSENSE PUMP

4200125-PUMP\HYD\4.00CID\LOADSENSE

ITEM PART PART DESCRIPTION

13 1 O-RING

32 1 O-RING

62 1 O-RING (STANDARD -155)
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4000495 VALVE

£
’ /O

T
M

© S
\gmg

ITEM PART QTY. PART DESCRIPTION

1 4000179 1 VALVE\HYD\CART\UNLDR

2 4000228 1 VALVE\HYD\CART\3POS,4WAY

3 4000287 1 FTG\HYD\PLUG\CAVITY

4 4000407 3 VALVE\HYD\SOL\24\V\E10\DTZ\W/DIODE

5 4000444 1 VALVE\HYD\SOL\24V\E8\DTZ\

6 4000450 1 VLV\HYD\FLOW;CNTRL\17GPM\PRESS COMP
7 4000452 1 VALVE\HYD\CART\2POS\NC

8 4000453 1 VALVE\HYD\CART\PRESS REDUCE 900 PSI
9 4000454 1 VLV\HYD\RELIEF\CART\3500PSI

10 4000495 1 VALVE\HYD\DSCHCNV\FDRL
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4000438 VALVE

ITEM PART QTY. PART DESCRIPTION

1 4000228 3 VALVE\HYD\CART\3POS,4WAY

2 4000230 3 VALVE\HYD\PILOT\PISTON

3 4000231 6 VALVE\CHECK\CART\

4 4000407 6 VALVE\HYD\SOL\24\V\E10\DTZ\W/DIODE
5 4000438 1 VALVE\HYD\3BANK\LS\24V
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4000437 VALVE

SRS A

<) \L- \x&\.

PARTS REFERENCE
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4000437 VALVE

ITEM PART QTY. PART DESCRIPTION
1 4000228 5 VALVE\HYD\CART\3POS,4WAY
2 4000230 3 VALVE\HYD\PILOT\PISTON
3 4000231 6 VALVE\CHECK\CART\
4 4000313 4 VALVE\CART\CNTRBLNC\3:1
5 4000407 13 VALVE\HYD\SOL\24V\E10\DTZ\W/DIODE
6 4000446 1 VALVE\CHECK\CART\CV1020
7 4000447 1 VALVE\HYD\CART\2POS,3WAY\SV1020
8 4000448 1 VALVE\HYD\CART\3POS,4WAY\CL
9 4000449 1 VALVE\HYD\FLO;CNTRL\5.5GPM\PRESS COMPENSATED
10 4000510 1 VLV\HYD\RELIEF\CART\3000
11 4000511 1 VALVE\HYD\PILOT\PISTON\W/SEAL
12 4000512 2 PLUG\CAVITY
4000437 1 VALVE\HYD\6BANK\LS\24V (COMPLETE)
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5064 HYDRAULIC PARTS LIST

PART QTY. PART DESCRIPTION
3701263 1 HOSE\HYD\1-1/2X33\1-7/8FJICX1-7/8FJIC
TANK TO SUPPLY RADIATOR FAN PUMP

3701264 1 HOSE\HYD\3/4X41\1-1/16FJC90X1-1/16FJC
PRESSURE TO PORT 1 OF CONVEYOR VALVE REAR

3701265 1 HOSE\HYD\3/4X51\1-1/16FJX1-1/16FJC45DEG
PORT 1 FRONT CONVEYOR VALVE TO PRESSURE PORT FAN MOTOR

3701266 1 HOSE\HYD\1X51\1-5/16FJICX1-5/16FJIC\45
PORT 2 FRONT CONVEYOR VALVE TO OUTLET PORT FAN MOTOR

3701267 1 HOSE\HYD\1X39\1-5/16FJICX1-5/16FJIC
PORT 2 REAR CONVEYOR VALVE TO RIGHT BULKHEAD

3701268 1 HOSE\HYD\1X17\1-5/16FJICX1-5/16FJIC\90
BOTTOM PORT EXTERNAL COOLER TO 16 WETX RIGHT SIDE

3701269 1 HOSE\HYD\1X35\1-5/16FJICX1-5/16FJIC
TOP PORT EXTERNAL COOLER TO LEFT BULKHEAD

3701270 1 HOSE\HYD\1X121\1-5/16FJICX1-5/16FJIC\90
LEFT BULKHEAD TO BRANCH TEE ON INSIDE FILLER

3701271 1 HOSE\HYD\2-1/2X34
TANK TO LOWER PORT

3701272 1 HOSE\HYD\1X49\1-5/8MJICX1-5/16FJIC\90
PRESSURE PORT LOWER PUMP TO 1-1/4” CROSS TUBE

3701273 1 HOSE\HYD\3/4X48\1-1/16FJICX1-5/16FJIC
CASE DRAIN LOWER PUMP TO TANK

3701274 1 HOSE\HYD\1/2X43\3/4MJCX9/16FJIC
LOAD SENSE LOWER PUMP TO 1/2” MIDDLE CROSS TUBE

3701275 1 HOSE\HYD\3/8X52\3/4MJCX9/16FJC
TANK SIDE PORT 3 TO REAR CROSS TUBE

3701276 1 HOSE\HYD\1X50\1-5/8MJICX1-5/16FJIC\90
1-1/4” CROSS TUBE TO P1 RIGHT SIDE VALVE

3701277 1 HOSE\HYD\3/4X28\1-1/16FJC90X1-5/16FJC
P1 TO P2 RIGHT SIDE VALVE

3700890 1 HOSE\HYD\3/8X28\3/4MJCX9/16FJC
LS RIGHT SIDE VALVE TO MIDDLE 1/2” CROSS TUBE

3701278 1 HOSE\HYD\3/8X25\3/4MJICX9/16FJIC\90
TP RIGHT SIDE VALVE TO REAR 1/2” CROSS TUBE
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5064 HYDRAULIC PARTS LIST

PART QTY. PART DESCRIPTION
3701279 2 HOSE\HYD\1X30\1-5/16FJICX1-5/16FJIC\90
* T2 RIGHT SIDE VALVE TO 24 R50X-S BOTTOM COOLER PORT
* T1 RIGHT SIDE VAVLE TO 24 R6X-S BOTTOM COOLER PORT
3701280 1 HOSE\HYD\1-1/2X29\1-7/8FJICX1-7/8FJIC
24 R6X-S BOTTOM PORT COLLER TO BYPASS TEE
3701281 1 HOSE\HYD\1-1/2X35\1-7/8FJICX1-7/8FJIC
BYPASS TEE TO TOP PORT COOLER
3701282 1 HOSE\HYD\1-1/2X143\1-7/8FJ90DEGX1-7/8FJC
TANK FILTER OUTSIDE TO BRANCH OF BYPASS TEE
3701283 1 HOSE\HYD\3/4X27\1-1/16FJX1-1/16FJC45DEG
A1 PORT RIGHT SIDE VALVE TO TEE BLOCK BELLY CONVEYOR
3701284 1 HOSE\HYD\3/4X76\1-1/16FJX1-1/16FJC45DEG
TEE BLOCK BELLY CONVEYOR TO LOWER INPORT OF BELLY ORBITAL
3701285 1 HOSE\HYD\3/4X104\1-1/16FJX1-1/16FJC45DEG
B1 PORT RIGHT SIDE VALVE TO OUTPORT OF BELLY ORBITAL
3701006 1 HOSE\HYD\3/8X33\9/16FJICSX9/16FJIC90
TEE BLOCK BELLY TOP PORT TO TOP GAUGE
3701286 1 HOSE\HYD\3/8X101\9/16FJICS
BELLY ORBITAL CASE DRAIN TO T3 RIGHT SIDE VALVE
3701287 1 HOSE\HYD\3/4X22\1-1/16FJCX1-1/16FJC
A2 RIGHT SIDE VALVE TO INBOARD TEE BLOCK FLOOR ROLLER
3701288 1 HOSE\HYD\3/4X71\1-1/16MJICX1-1/16FJIC
INBOARD TEE BLOCK TO TOP 3/4” TUBELINE
3701289 1 HOSE\HYD\3/4X27\1-1/16MJICX1-1/16FJIC\90
3/4” TOP TUBE TO TOP PORT FLOOR ORBITAL JUMPER HOSE
3701290 1 HOSE\HYD\3/4X25\1-1/16MJICX1-1/16FJIC\90
3/4” BOTTOM TUBE TO BOTTOM PORT FLOOR ORBITAL JUMPER HOSE
3701291 1 HOSE\HYD\3/4X91\1-1/16MJICX1-1/16FJIC
3/4” BOTTOM TUBE TO B2 RIGHT SIDE VALVE
3701292 2 HOSE\HYD\3/8X41\9/16FJICSX9/16FJICS-90
* INBOARD TEE TO BOTTOM GAUGE
* OUTBOARD TEE BLOCK TO MIDDLE GAUGE
3701293 1 HOSE\HYD\1/2X21\3/4FJICS
A3 RIGHT SIDE VALVE TO OUTBOARD TEE BLOCK
3701294 1 HOSE\HYD\1/2X161\3/4FJICX3/4FJIC
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5064 HYDRAULIC PARTS LIST

PART QTY. PART DESCRIPTION
3701295 2 HOSE\HYD\1/2X24\3/4FJICSX3/4FJIC90
* C2 TO 8R6X-S ON OUTBOARD PORT ROLLER ORBIT MOTOR
* C1 THERMO BLOCK TO RIGHT SIDE ROLLER ORBITAL
3701296 2 HOSE\HYD\1/2X94\3/4FJICX3/4FJIC
* 8 R6X-S RIGHT ROLLER ORBITAL TO INBOARD LEFT SIDE
* OUTBOARD LEFT SIDE ROLLER ORBITAL TO INBOARD RIGHT SIDE
3701297 1 HOSE\HYD\1/2X178\3/4FJICX3/4FJIC

V1 THERMO BLOCK TO B3 PORT RIGHT SIDE VALVE

3701298 1 HOSE\HYD\2X61\2-1/2FJIC\2-1/2FLGX2-1/2BARB\HE\W\FR
TANK PORT TO UPPER PUMP SUCTION PORT

3701299 1 HOSE\HYD\1X76\1-5/8FJICX1-5/16FJIC\45DEG
UPPER PUMP PRESSURE TO P PORT DISCHARGE/CONVEYOR BLOCK

3701300 1 HOSE\HYD\3/4X60\1-1/16FJC90X1-1/16FJC
OUTBOARD PORT PRESSURE FILTER TO CASSAPPA FRONT PORT

3701301 1 HOSE\HYD\3/8X72\9/16FJC90X9/16FJC
LS DISCHARGE/CONVEYOR BLOCK TO LS PORT ON UPPER PORT

3701302 1 HOSE\HYD\3/4X44\1-1/16FJICX1-5/16FJIC\90
FRONT SIDE PORT TANK TO CASE DRAIN UPPER PUMP

3701304 1 HOSE\HYD\1X67\1-5/16FJICX1-5/16FJIC
CASSAPPA OUTBOARD SUCTION TO CLUTCH TANK LOWER

3701305 1 HOSE\HYD\3/4X33\1-1/16FJICX1-1/16FJIC\90
TANK PORT CLUTCH VALVE TO CLUTCH TANK UPPER PORT

3701306 1 HOSE\HYD\3/4X34\1-1/16FJC90X1-1/16FJC
CLUTCH PORT CLUTCH VALVE TO CLUTCH PORT ON CLUTCH

3701307 1 HOSE\HYD\3/4X27\1-1/16FJX1-1/16FJC45DEG
LUBE PORT CLUTCH VAVLE TO LUBE PORT ON CLUTCH

3701308 1 HOSE\HYD\3/4X80\1-1/16FJICX1-1/16FJIC\90
FROM COOL PORT CLUTCH VALVE TO TOP PORT LEFT SIDE COOLER

3701309 1 HOSE\HYD\3/4X34\1-1/16FJIC
TO COOL PORT CLUTCH VALVE TO LOW PORT LEFT SIDE COOLER

3701310 1 HOSE\HYD\3/4X25\1-1/16FJCX1-1/16FJC
HIGH PRESSURE FILTER TO PUMP PORT CLUTCH VALVE

3701311 1 HOSE\HYD\2X24
RIGHT SIDE CLUTCH CASE DRAIN TO TANK

3701312 1 HOSE\HYD\2X29
LEFT SIDE CLUTCH CASE DRAIN TO TANK

114 5064 DURATECH HORIZONTAL GRINDER PARTS REFERENCE



5064 HYDRAULIC PARTS LIST

PART QTY.

PART DESCRIPTION

3700971

3701313

3701314

3701303

3701315

3701316

3701317

3701318

3701319

3701320

3701321

3700925

3701322

3701323

3701324

5064 DURATECH HORIZONTAL GRINDER

1

HOSE\HYD\3/8X63\9/16FJICS
TANK TO 12 VOLT PUMP SUPPLY

HOSE\HYD\3/8X45\9/16FJICS
INBOARD PORT 12 VOLT PUMP TO AUX. T PORT
OUTBOARD PORT 12 VOLT PUMP TO AUX P PORT

HOSE\HYD\3/4X399\1-5/16MJICX1-1/16FJIC\90
M2 DISCHARGE/CONVEYOR BLOCK TO BOTTOM 1” CONVEYOR TUBE

HOSE\HYD\3/4X396\1-5/16MJCX1-1/16FJIC45
M1 PORT DISCHARGE/CONVEYOR BLOCK TO TOP 1” CONVEYOR TUBE

HOSE\HYD\3/4X60\1-5/16MJICX1-1/16FJIC\90
BOTTOM 1”7 CONVEYOR TUBE TO OUTBOARD CONVEYOR ORBITAL MOTOR
TOP 1" CONVEYOR TUBE TO INBOARD CONVEYOR ORBITAL MOTOR

HOSE\HYD\3/8X9.5\9/16FJIC
P1 DISCHARGE/CONVEYOR BLOCK TO P PORT AUX.VALVE

HOSE\HYD\3/8X12.5\9/16FJCX9/16FJC90
T1 DISCHARGE/CONVEYOR BLOCK TO T PORT AUX. VALVE

HOSE\HYD\3/8X10.5\9/16FJCX9/16FJC90
LSP DISCHARGE/CONVEYOR BLOCK TO LS AUX. VALVE

HOSE\HYD\3/8X87\9/16FJC90X9/16FJC

B PORT DISCHARGE/CONVEYOR BLOCK TO CAP END ROLLER CYL.
LEFT SIDE (CONNECTED TO BRANCH OF 6R50X-S)

HOSE\HYD\3/8X172\9/16FJCX9/16FJC90
RUN END 6 R50X-S TO CAP END ROLLER ARM CYLINDER RIGHT SIDE

HOSE\HYD\3/8X194\9/16FJCX9/16FJC90

A PORT DISCHARGE/CONVEYOR BLOCK TO ROD END ROLLER ARM
CYLINDER RIGHT SIDE

HOSE\HYD\3/8X108\9/16FJCX9/16FJC89
6 S6X-S TOP RUN TO ROD END ROLLER ARM CYLINDER LEFT SIDE

HOSE\HYD\3/8X284\9/16FJICSX9/16FJIC90

1TAAUX VALVE TO ROD END GATE LIFT CYLINDER LEFT SIDE
(CONNECTED TO RUN END OF 6 R50X-S)

RUN OF 6 R50X-S 1B TO CAP END GATE LIFT CYLINDER LEFT SIDE

HOSE\HYD\3/8X122\3/4MJCX9/16FJIC

BRANCH 6 R50X-S TO TOP 1/2 TUBE RIGHT SIDE
1B AUX VALVE TO 1/2 BOTTOM TUBE RIGHT SIDE
(CONNECTED TO BRANCH OF 6 R50X-S)

HOSE\HYD\3/8X189\3/4AMJCX9/16FJIC
ROD END GATE LIFT CYLINDER TO 1/2 TOP TUBE RIGHT SIDE
CAP END GATE LIFT CYLINDER TO 1/2 MIDDLE TUBE RIGHT SIDE

PARTS REFERENCE
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5064 HYDRAULIC PARTS LIST

PART QTY. PART DESCRIPTION
3701325 2 HOSE\HYD\3/8X47\3/4MJCX9/16FJC

* 2A AUX. VALVE TO 1/2 TOP OUSIDE TUBE

* 3AAUX VALVE TO 1/2 BOTTOM OUTSIDE TUBE
3701326 2 HOSE\HYD\3/8X50\3/4MJCX9/16FJC

* 2B AUX VALVE TO 1/2 TOP INSIDE TUBE

* 3B AUX VALVE TO 1/2 BOTTOM INSIDE TUBE
3701327 1 HOSE\HYD\3/8X94\3/4MJICSX9/16FJICS

1/2 TOP OUSIDE TUBE TO ROD END FRONT JACK CYL. RIGHT SIDE

3701088 1 HOSE\HYD\3/8X16\3/4MJCX9/16FJIC
1/2 BOTTOM OUTSIDE TUBE TO ROD END FRONT JACK CYL. LEFT SIDE

3701328 1 HOSE\HYD\3/8X105\3/4MJCX9/16FJIC
1/2 TOP INSIDE TUBE TO CAP END FRONT JACK CYL. RIGHT SIDE

3701089 1 HOSE\HYD\3/8X20\3/4MJCX9/16FJIC
1/2 BOTTOM INSIDE TUBE TO CAP END FRONT JACK CYL. LEFT SIDE

3701330 1 HOSE\HYD\3/8X40\9/16FJICX3/4FJIC
4A AUX. VALVE TO ROD END SCREEN CYL. LEFT SIDE

3701331 1 HOSE\HYD\3/8X66\3/4FJC90X9/16FJC
ROD END SCREEN CYL. RIGHT SIDE TO LEFT SIDE ROD END

3701332 1 HOSE\HYD\3/8X47\9/16FJICX3/4FJIC
4B AUX. VALVE TO CAP END SCREEN CYL. LEFT SIDE

3701333 1 HOSE\HYD\3/8X83\3/4FJCI90X9/16FJC
CAP END SCREEN CYL. RIGHT SIDE TO LEFT SIDE CAP END

3701334 4 HOSE\HYD\3/8X267\9/16FJICS
* 5A AUX. VALVE TO TOP PORT DIVIDER BLOCK CONVEYOR LIFT
* 5B AUX. VALVE TO BOTTOM PORT DIVIDER BLOCK CONVEYOR LIFT
* 6A AUX. VALVE TO BOTTOM PORT DIVIDER BLOCK CONVEYOR FOLD
* 6B AUX. VALVE TO TOP PORT DIVIDER BLOCK CONVEYOR FOLD
3701097 2 HOSE\HYD\3/8X110\9/16FJICS
* TOP DIVIDER BLOCK TO ROD END LIFT CYL. LEFT SIDE
* TOP DIVIDER BLOCK TO ROD END LEFT CYL. RIGHT SIDE
3701398 2 HOSE\HYD\3/8X57\9/16FJICS
* TOP DIVIDER BLOCK TO CAP END LEFT CYL. LEFT SIDE
* TOP DIVIDER BLOCK TO CAP END LIFT CYL. RIGHT SIDE
3701101 2 HOSE\HYD\3/8X187\9/16FJIC45X9/16FJICS
* BOTTOM DIVIDER BLOCK TO CAP END FOLD CYL. LEFT SIDE
* BOTTOM DIVIDER BLOCK TO CAP END FOLD CYL. RIGHT SIDE
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5064 HYDRAULIC PARTS LIST

PART QTY. PART DESCRIPTION
3701100 2 HOSE\HYD\3/8X218\9/16FJICS

* BOTTOM DIVIDER BLOCK TO ROD END FOLD CYL. LEFT SIDE

* BOTTOM DIVIDER BLOCK TO ROD END FOLD CYL. RIGHT SIDE
3701335 1 HOSE\HYD\3/8X209\9/16FJICS

7AAUX. VALVE RO ROD END SWING CYL.
3701336 1 HOSE\HYD\3/8X195\9/16FJICS
7B AUX. VALVE TO CAP END SWING CYL.

3701337 HOSE\HYD\3/8X160\9/16FJICS

* 8AAUX. VALVE TO ROD END REAR CYL. LEFT SIDE

* 8B AUX VALVE TO CAP END REAR JACK CYL. LEFT SIDE
3701338 HOSE\HYD\3/8X222\9/16FJICS

* 9A AUX. VALVE TO ROD END REAR JACK CYL. RIGHT SIDE

* 9B AUX. VALVE TO CAP END REAR JACK CYL. RIGHT SIDE
3701329 1 TUBE\STL\1/2X.120WALLX54 (BELLY TUBES)
3701339 2 TUBE\STL\1/2X.049WALLX54 (BELLY TUBES)
3701340 2 TUBE\STL\1X.095WALLX84 (CONVEYOR TUBES)
3701341 4 TUBE\STL\1/2X.049WALLX102 (LEFT SIDE TUBES- STACKED 2 DEEP)
3701342 2 TUBE\STL\1/2X.049WALLX49 (RIGHT SIDE TUBES)
3701343 2 TUBE\STL\3/4X.083WALLX49 (RIGHT SIDE TUBES)
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5700749 AND 5700948 MACHINE POWER HARNESS
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ENGINE FAN DRIVE HYDRAULIC SCHEMATIC
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DECALS

—
A WARNING A ADVERTENCIA A WARNING A ADVERTENCIA

NO PASAJEROS
FOR YOUR PROTECTION KEEP ALL PARA ASEGURAR SU PROTECCION, RIDERS PROHIBIDOS oll- I-EVEI-
SHIELDS IN PLACE AND SECURED  MANTENGA TODOS LOS PROTECTORES EN h
WHILE MACHNE 1S OPERATING, SU LUGAR Y ASEGURADOS WENTRAS LA SERIOUS PERSONAL PODRIAN RESULTAR
MOVING PARTS WITHIN CAN CAUSE  MAQUINA ESTE OPERANDO. LAS PIEZAS INJURY COULD LESIONES PERSONALES h NIVEI_ nE AcEITE
SEVERE PERSONAL INJURY. MOVILES INTERNAS PUEDEN CAUSAR RESULT FROM RIDING GRAVES AL VIAJAR EN oo
LESIONES PERSONALES GRAVES, 'ON THE MACHINE LA MAQUINA

6500040 6500043 050005

== DIESEL HYDRAULIC

OBJECTS THROWN BY MACHINE
G

DO NOT OPERATE WITHOUT WEARIN
SAFETY GLASSES AND A HARD HA
KEEF UNAUTHORIZED PERSONNEL
OF THE GRINDING AREA!

6500123

A DANGER

ROTATING PARTS WITHIN CAN KILL OR DISMEMBER

WAIT FOR ALL MOVEMENT TO STOP BEFORE SERVICING,
UNCLOGGING OR INSPECTING MACHINE

A PELIGRO

OBJETOS LANZADOS POR LA MAQUINA
MO OPERE ESTA MAQUINA SIN LLEVAR PUESTOS LOS ANTEQJOS

6500082 DE SEGURIDAD Y EL CASCO. 3
iMANTENGA AL PERSONAL NQ AUTORIZADO FUERA DEL AREA
DE ESMERILADO!

war ron au prrppp— 6500118

MOVEMENT TO STOP TODO EL MOVIMIENTO

FAILURE TO USE EL NO EJERCER
CAUTION COULD PRECAUCION PODRIA
RESULT IN SERIOUS RESULTAR EN LESIONES

INJURY OR DEATH GRAVES O LA MUERTE _ 65001 56
6500110
A DANGER 4 PELIGRO

ELECTROCUTION HAZARD PELIGRO DE ELECTROCUCION

6500208
A WARNING

I\ @
650021 6 HIGH—PRES-SUH-E-FLUID HAZARD
[ To prevent serious injury or death:
A DAN G E R * Relieve pressure on system before
ﬂ DURATECH repairing or adjusting or disconnecting.
u = Wear proper hand and eye protection
.i

6500224 o insidmd o ranca. |

* Keep all components in good repair.
s

@ DURATECH 6500220

THROWEE%%JEVCV'LcAZARD 6500244 A CAUTI ON

* To prevent serious injury or death from
thrown object:

» Stay away from discharge area during — ‘ —
operation. Keep others away. as00253 K E E P E N G I N E
* Do not point discharge toward people,

e 0500253 COMPARTMENT
6500221 C L E A N

6500315

& WARNING 4 ADVERTENCIA

| e 8 d—
/| overneno convevornnzaro  llpeuicro ok civta TRansroRTADORA _/\5 /,,
7 \ ELEVADA 3

Para evitar lesiones graves o la muerte por
electrocucion:

Pormanozca alejacio do fas lineas do electricidad

al operar el sargador con brazo de zadoy las cintas

To prevent serious injury or death from
sloctrocution:

Stay away from powier linos when operating
boom loader, folding and raising conveyors,
and transporting on roads.

‘This mashine s not grounded, electracution
may oceur without direct contact

Esta mauina no tiene conexidn a tierray.
puede producirse la electrocusion sin contacto diresto.

6500214

5500315
)

BATTERY
CONNECT

PINCH POINT

ON
STAY BACK 500575 OFF

o 6500373
RECOMMENDED SPEEDS FOR FEED FLOOR AND FEED ROLL

6500339 PRODUCT

MILLSCRAP/  REGRIND  YARDWASTE/  LAND  LARGE TREES/
PALLETS BRUSH LEAR

6500381

DISCONNECT ECU RADIO START UP FLOOR% 100 85 7% 7vo‘MG m;s 6500408
ROLL% 100 85 75 70 45
AND CONTROL PANEL 1. Press green button on transmitter. Pt AL SOREE I NONATERA s500415
Yellow light must start flashing.
BEFORE WELDING 6500413 2. Press Radio Start Switch and hold it in. 650041 S
650041 3 3. Set radio switch to remote. Grease rotor bearil 20 h ith Mobilith AW2 or Shell Alvania #2.
5 7 r bearings evel ours wif ol .
4. Count to 5 and release Radio Start Switch. If substitute grease?nust er used use a Lithium #2 base.‘xdm;isle‘:aﬁr!?pumps 20
from a grease gun. Bearing should purge a small amount of grease while -C)‘
l_ _I running, do not over grease, this will cause overheating within the bearing. ss00416
6500416
p D, | I WARNING

L 10K 6500414 ﬂ
65004 1 7 CHECK FOR FIRES, CLEAN OFF DEBRIS,

SWITCH OFF BATTERY

[_ 'j NEVER leave this machine unattended until all
potential fire debris is removed, no fire or smoldering
exists, and battery is switched off. Remove all
flammable debris from engine, shielding, control panel,
under machine and anywhere material is collected.
DURATECH INDUSTRIES IS NOT RESPONSIBLE
FOR FIRES CAUSED BY HAZARDS LEFT TO
SMOLDER AND BURN, OR IMPROPER

40 SHUTDOWN PROCEDURES. Fo—
;00418& 6500450 6500425
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DECALS

PART QTY. PART DESCRIPTION

6500451 DECAL\KIT\5064

6500040 1 DECAL\WARN\SHIELD\PROT
6500043 1 DECAL\WARN\NO;RIDERS
6500052 3 DECAL\INFO\OIL;LEVEL

6500082 2 DECAL\WARN\ROTATN;PART;>
6500110 2 DECAL\WARN\WAIT,FOR;MVMNT
6500118 2 DECAL\DNGR\OBJCTS;THROWN
6500123 1 DECAL\INFO\DIESEL;FUEL
6500124 1 DECAL\INFO\HYD;OIL

6500156 40 FT. DECAL\LOGO\2\STRIPE\SLV
6500208 1 DECAL\WWARN\GENERAL

6500214 2 DECAL\WARN\OVRHED;CNVYR;>
6500216 2 DECAL\WARN\ELEC;HAZARD
6500220 3 DECAL\WARN\HI;PRESS;FLUID
6500221 2 DECAL\WARN\THROWN;OBJCTS
6500224 2 DECAL\LOGO\DURAW-3/4\SIL
6500244 2 DECAL\LOGO\DURA\9\SLVR
6500253 1 DECAL\INFO\FLUID;LEVEL\>
6500315 2 DECAL\INFO\CLEAN:ENG:COMP
6500339 5 DECAL\WARN\PINCH;POINT
6500373 1 DECAL\INFO\BATT;DISC

6500381 4 DECAL\LOGO\SWIRL\6000
6500408 6 DECAL\INFO\ROT\SHFT\2-7/8
6500413 1 DECAL\INFO\NO;WELD ECU CNTRL
6500414 1 DECAL\INFO\OMNEX;START 9564
6500415 1 DECAL\INFO\RECMMND SPEEDS
6500416 2 DECAL\BRG\RTR\GREASE\20HRS
6500417 14 DECAL\GREASE\10 HRS

6500418 23 DECAL\GREASEW0 HRS

6500425 1 DECAL\WARN\FIRE\PREVENT
6500450 2 DECAL\LOGO\5064

5064 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE
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DECAL LOCATIONS

6500417 6500408

6500418

6500221

6500339

6500417

6500224 6500408
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DECAL LOCATIONS

6500315 6500339

6500450 6500043

5064 DURATECH HORIZONTAL GRINDER

6500416

6500253 6500052

6500252 6500408

PARTS REFERENCE

6500221

6500082

6500110

6500417

6500417

6500118

6500123

6500381
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DECAL LOCATIONS

6500156

6500417
6500221

6500418
6500339

W R WY |

6500417 6500408 6500224

& DuRATECH'

6500039
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DECAL LOCATIONS

6500052

6500417 6500408

6500418

6500417

6500418

6500339

5064 DURATECH HORIZONTAL GRINDER

6500118

6500040

PARTS REFERENCE

6500253

6500082
6500110

6500416

6500418

6500417

6500339

6500418
6500418
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DECAL LOCATIONS

6500418

6500216

6500418 6500418 6500418 6500214

6500418

6500418

6500418

6500214 6500216 6500418

6500220
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DECAL LOCATIONS

RADIO START U%’ :
s , 6500414

6500413

6500124

6500450
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DECAL LOCATIONS

6500208

6500425

6500373
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WEAR PARTS

DESCRIPTIONS PART NUMBER WHERE TO FIND
RODS 5300118 PG. 18-19
HAMMER SHANK 1 BOLT 5200222 PG. 18-19
HMMR\FIXED\BASE\1-BOLT\RIGHT\OFFST 5200247 PG. 18-19
HMMR\FIXED\BASE\1-BOLT\LEFT\OFFST 5200248 PG. 18-19
HAMMER TIPS 1 BOLT 5200132 PG. 18-19
ROTOR BEARING FIXED 2000583 PG. 18-19
ROTOR BEARING EXPANSION 2000582 PG. 18-19
SCREENS

1" HOLE 1/2” THICK W/DBLR 7101501 PG. 20-21
2" HOLE 1” THICK 7101502 PG. 20-21
3” HOLE 1” THICK 7101503 PG. 20-21
4” HOLE 1” THICK 7101504 PG. 20-21
3-7/8" X 7" HOLE 1" THICK 7101505 PG. 20-21
6” X 9-1/4” HOLE 1” THICK 7101176 PG. 20-21
CONVEYOR

BELLY BELT 1700239 PG. 28-29
CABLE LACING FOR BELLY BELT 1700233 NA
DISCHARGE BELT 1700238 PG. 82-83
CABLE LACING FOR DISCHARGE BELT 1700234 NA

BELT SCRAPER 7101064 PG. 74-75
LOWER DISCHARGE BEARINGS 2000329 PG. 74-75
UPPER DISCHARGE BEARINGS 2000518 PG. 82-83
STANDARD HYDRAULIC OIL ELEMENT 4400136 PG. 88-89
HPTO FLUID CLUTCH FILTER 4400073 NA
ENGINE OIL ELEMENT CAT C9 4400117 NA
ENGINE OIL ELEMENT CAT 4400029 NA
ENGINE PRIMARY FUEL/WATER SEPARATOR 4400094 NA
SECONDARY FUEL FILTER 4400030 NA

AIR PRIMARY ELEMENT 4400122 NA

AIR SECONDARY ELEMENT 4400123 NA
MUFFLER 7501284 PG. 66-67
FEED FLOOR CUTTING EDGE-RIGHT 7101123 PG. 14-15
FEED FLOOR CUTTING EDGE-LEFT 7101125 PG. 14-15
FEED WHEEL SLOT BRUSH 7501498 PG. 16
FEED WHEEL SLOT BRUSH MOUNT 7501499 PG. 16
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5064 Documentation Comment Form

DuraTech Industries welcomes your comments and suggestions regarding the quality and usefulness of this
manual. Your comments help us improve the documentation to better meet your needs.

* Did you find any errors?

» Is the information clearly presented?

* Does the manual give you all the information you need to operate the equipment safely and effectively?
» Are the diagrams and illustrations correct?

* Do you need more illustrations?

*  What features do you like most about the manual? What features do you like least?

If you find errors or have specific suggestions, please note the topic, chapter and page number.

Send your comments to:

DuraTech Industries International, Inc.
P.O. Box 1940
Jamestown, ND 58402-1940

Thank you for taking the time to help us improve our documentation.

For contact information, you can access our web page at:

www.duratechindustries.net
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APPENDIX A SCHEMATIC FOLDOUTS
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APPENDIX A FOLDOUTS
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5700920 CONTROL PANEL

5700920 horizontal

CAT SPLICES

SCKT1 [(———212BLACK
292 GREEN THROTTLE FAST

SCKT4 f———— 201 ORG 6" 0462-209-16141
294 YELLOW THROTTLE SLOW
224 WHITE ENGINE ALARM

CONN47

CONEYORSING CoMis con

COWEYORLIFT FEED ROLLER UPDOWN
5700542 5700542

CONTROL PANEL

FUEL GAUGE

7500706 - 24V

PN 151RED

61 WHITE

165C RED
CONN 44
END TABLE UPDOWN

5700542

141RED
551 ORANGE »{3] [6 Jr=— 552 ORANGE

802 PURPLE

5700651

12 PIN PLC CONNECTOR
DVC 61

INPUT1A/1B PIN1  432LTBLUE
INPUT2A/28 PIN2  PLUG
+POWER  PIN3  122RED L
GROUND  PIN4  31AWHITE
CANHIGH  PIN5  1001C YELLOW PO e
CANLOW  PIN6  1002C GREEN ““

278 PURPLE 1002C GREEN

RS-232 (TXD) PIN7 |
RS-232 (RXD) PIN8 277 BROWN DTO-35 wih W3S
33D WHITE

DT08-3-P006  DTO4-3P-PO07

1002B GREEN
DT06-38 with W3S-1939

GROUND PIN9
INPUT3A/3B PIN10  PLUG itk
INPUT4A /4B PIN11  601LT BLUE PLUG
INPUT5A/58 PIN12 611 YELLOW 278 PURPLE
31BWHT
277 BROWN

COMNSt
SCROLLUPISCROLL DOWN ENTERBACK
S 5700542

3] [8][ 1itFRED
@ 111F RED @ [ HERED
G 2 611 YELLOW 5] 601LTBLUE
&1 2BWHITE E

21BWHITE

CLUTCH DISPLAY

5700916 replacement display

GREEN, GROUND PIN"2"
RED, POWER PIN*{*
SHELDNOT CONNECTED

BLACK, CANLOW SOCKET 2"
WHITE, CAN HIGHSOCKET *1*

9078 WHITE DISPLAY GROUND DT06-28 2
929 YELLOW DT08-28 "1

9258926 SHIELD NOT CONNECTED
8BLACK DTZ DT06-38'2"
Q5WHITE DTZ DT0B-35"1"

120 OHM TERMINATING PLUG |:|
CONNECTS TO3PINPLUG FROM DISPLAY

COMNB) " COMN38 iy
RADORENOTE O CONN42 FEEDFLOOR
FEED FLOOR SPEED EEDFL
5700545 FEED ROLL SPEED FEEDROLL FWDREV ST00542 5700542

ST 5700542 ]
B M
] 40MABROWN [£]] “LTBLE —
WYLV~ E tripRe) — ) HHCRED

4058 WHITE
7] ]| MCRED
405C WHITE 0 3 [ f11BRED
404 creeN—=113]_[61 & WIAPING

CONN43
DIS CONV FWDIREV

432CLTBLUE
111BRED
111ARED

OIATAN —
HHORED —m{(7]
2ABLUE—=T]

& O
ABAYELLO (1] (4]
5 re—212BLACK  405C WHITE 2] 5]
re— 23BLACK  44AGREEN (3] (6]

Y

5700544 08

165REB—=7] [5]
561 GREY—=3] [6])

1D WHT

165ARED  [[E] CBICWHT
\ m

comgt oMt COWS! CON4

ROLL DOWN PRESSURE
510054 OFF

CONVEYORFOLD
FLOOR CONTROL
5700542 5700542 5700542

E] 131DRED
411PURPLE ] @ 541 GREEN
412 WHITE 2] [5H3ICRED

E1 [6]] 4130RaNGE $42PINK

131DRED
131ERED

5700922 BULKHEAD #3 CLUTCH

HD34-24-23 PT

A 9018 RED BULKHEAD

B 902 BLUE BULKHEAD

C 903 BROWN BULKHEAD
D 2228 PINK BULKHEAD
E 907C WHITE BULKHEAD

F 909 PURPLE BULKHEAD
G 233 GREEN BULKHEAD

H 911 RED T&S BULKHEAD
J 912 BLACK T&S BULKHEAD
K 913 SHIELD FOR 9118912 BULKHEAD

L 922 RED T&S BULKHEAD
M 923 BLACK T&S BULKHEAD
N 924 - SHIELD FOR9228923 BULKHEAD

0 930 RED 3788 BULKHEAD

P 931 BLACK 37&S BULKHEAD

Q 932 WHITE 3T8S BULKHEAD

R 933 - SHIELD FOR 93089318932 BULKHEAD

4 072 WHITE
5 231 PURPLE

0 243 LT BLUE

1 280 RED

12 281 RED signal T&S

3 282 BLACK ground T&S
14 281/282 SHIELD T8S
301 WHT

302PNK
432CLTBLUE
551 ORANGE

1 562 WHITE
2 701 BROWN
02 WHITE
703 YELLOW
T2 TAN

T2 WHITE

723 GREY
T3IAPINK
PLUG

30 181RED
31 732A WHITE/RED

5064 DURATECH HORIZONTAL GRINDER

RIGHT REAR JACK

CONN 53

5700542

531 GREEN—»
5326

L] o]

131VRED

CONNS! CONNSD
RIGHT FRONT JACK LEFT FRONT JAGK PONER SOURCE ENGINEAUK UNTT
5700542 5700542 5700543
] [T]] S315AORMGE SOAPURPLE [
(S2PURPLE |
631A ORG
RO
191A ORANGE 1

BAWHIE
&1 WHITE

511 VELLOW—
13{SRED
631V ORG 5126RAY
131S RED

SV ORG

SHURED l— 131RBRED
F] 6315 ORMNGE
1TORG

63{WORG

131RCRED

PARTS REFERENCE

5700921 horizontal
HD34-24-31 ST

1 7318 PINK

3

4 42 YELLOW
5 451BLUE

6 452 PINK

7 461 GREY

8 462 TAN

9 471BLUE
10 472 YEL

11 483 GREEN
12 434 TAN

13 501 YEL

14 502 TAN

15 511 YEL

16 512 GREY
17 521 GREEN
18 522 TAN

19 531 GREEN
20 532 GREY
21 541 GREEN
22 542PINK
23 PLUG

24 PLUG

25 571 YEL

26 5T2PINK
27 491 ORANGE
28 492 PURPLE

31 732B WHITE/RED

FO-1



5700920 CONTROL PANEL RELAYS

DVC 710-2-30-LEFT

WIRES COMING INTO THIS CONNECTOR ARE 16 GA GXL.

5700967

(RXD) RECEIVE DATA PINA1 274 BROWN
(TXD) TRANSMIT DATA PINA2 275PURPLE
(RTS) REQUEST TO SEND PINA3 276 ORANGE
CANOH PINB1 1001D YELLOW
CANOL PIN B2 1002D GREEN
SIG COM PIN B3 33 B WHITE
CAN1H PIN C1 PLUGGED
UNIIN 1 PIN C2 429 Lt Green
SIG COM PIN C3 PLUGGED
CAN1L PIN D1 PLUGGED
UNIIN 2 PIN D2 234 BROWN
SIG coM PIN D3 PLUGGED

5V REF OUTPUT PIN E1 PLUGGED
UNIIN 3 PIN E2 PLUGGED
SIG COM PIN E3 PLUGGED
DIGITAL IN 1 PIN F1 291A GREEN

ANA IN 1 PIN F2 PLUGGED

SIG COM PIN F3 PLUGGED
DIGITALIN 2 PIN G1 293 A YELLOW
ANAIN 2 PIN G2 PLUGGED
SIG com PIN G3 PLUGGED
DIGITAL IN 3 PIN H1 222 PINK
ANAIN 3 PIN H2 PLUGGED
SIG coM PIN H3 PLUGGED
DIGITAL IN 4 PIN J1 232 BLUE
DIGITAL IN 5 PIN J2 231 PURPLE
DIGITALIN 6 PIN J3 482 TAN
POWER IN PIN K1 121D RED
DIGITALIN 7 PINK2 481GREEN
DIGITALIN 8 PINK3 431 PINK

DVC 710-2-18 LEFT

WIRES COMING INTO THIS CONNECTOR ARE 16 GA GXL.

(+PWR) +POWER IN PIN A1
(+PWR) +POWER IN PIN A2

VOouT1

(HS1) HIGH SIDE 1
(HS2) HIGH SIDE 2
PWM OUT 1

(HS3) HIGH SIDE 3
(HS4) HIGH SIDE 4
PWM OUT 2

(HS5) HIGH SIDE 5
(HS6) HIGH SIDE 6
PWM OUT 3

PWR COM

V OuT 2

VouT3

(GND) GROUND
(GND) GROUND
(GND) GROUND

DT06-3-PO06  DT04-3P-PO0T

275 PURPLE

274 BROWN

276 ORANGH

33C WHT

ENENRS

|_ A YELL
A
1001D YELLO ] 5 PO
DVC 710-2 DIAG CONN |— U gt
DTO-3S with W3S-1939

1002D GREEN
DT06-35 with W3S

5700913
DVC 710-1-30 RIGHT DVC 710-1-18 RIGHT 5700917 CLUTCH CONTROLLER
WIRES COMING INTO THIS CONNECTOR ARE 16 GA GXL. PLUG UNUSED HOLES
A1 90 REDKEY POWER 901 REDBULKHEAD RADIO
(RXD) RECEIVE DATA PIN A1 271 BROWN WIRES COMING INTO THIS CONNECTOR ARE 16 GA GXL. A29028LUE TEPERATURE SWITCH 902 BLUE BULKHEAD 5700748
A3 23 BROWN FILTERSWITCH 903 BROVN BULKHEAD
121E RED (TXD) TRANSMIT DATA PINA2 272 PURPLE .
PWR) +POWER IN 121B RED LUTCH DTM06-12SA A4 04 YELLOW SAFETY SWITCH — DEUTSCH
121F RED (RTS) REQUEST TO SEND PINA3 273 ORANGE (:PWR) :POWER N i e CLUTC 06-125 5225 ORANGE REMOTE STARTISTOP  ——— a——— L R DTM0B-125ARADIO AMVEL
PIN A3 PLUGGED CANOH PIN(BL  4001°YEL ( ) PINA2 . APINKTO Z22DI00E - SOKT A1 QUTPUT 16 4728 YELLOW—>F 4T2AYEL 4y
s CANOLS PINGEZ  1002IGRN VouT 1 PIN A3 F;DL‘L;RGO%NED 46 2204 PINK BEACON LGHT > SCKT A2 | OUTPUT 15 4TIBBLUE —Db— SRELUE
(HS1) HIGH SIDE1  PIN B >SCKTAS | GROUND 092WHIE ~— —————
PIN B2 433 GREEN SIG coM PINB3 33 WHITE A7907 WHITE GROUND QO7AWHITE SZ 16 SOCKET % '
CANTH PINC1  PLUGGED (HS)) HIGH SIDE2  PINB2  T3VELLOW Q7BWHTE PIV 2 DTHI0825 CONNECT TO DISPLAY 20 GA GREEN WIRE 2 SCKTA|QUTPLT 14 2 YELLOW — Dt~ ZOAYEL
PINB3 - 22GREN PWM OUT 1 PINB3  TO2WHTE 07C WHTE BULKHEAD 3 SCKT A5 | E.STOP OUT 8028 VOLET
PINCI  agiman UNIIN 1 PINC2  281T8Sred v > SCKT A8 | POWER IN 801 ORANGE. 101 an
SIG COM PINC3 ————— 2278 bac (HS3) HIGHSIDE3  PINC1  T21TAN RADIO DTMO6-12SP\> sckT A7| output 1 4218 TAN —H—-ﬁ ITAN
PINC2  450RG wuzmshsdvis | (Ho4) HIGHSIDE4 PING2  T3GREY 48 %8 REDBATTERYPOWER WRED 3 SCKT 48| QUTPUT 2 422 8LLE zF
PIN C3 234 YELLOW GANTL FINDT  RLUGGED et oty 49 S0FURPLE PUNCOILPOVIER 09 PURPLE BULKHEAD > SOKTA9 | OUTRUT3 mmaaoww_p._.&%mg“
PIN D1 PLUGGED UNIIN2 PIND2 411 PURPLE PIN C3 410 233 GREEN ONOFF COIL POWER 233 GREEN TODVC1030G3 > SCKTAT QUTPUT 5 42B TAN B0 e
PIN D2 PLUGGED SIG COM PIND3 412 WHITE (HSS) HIGH SIDES  PIND1  BIPK . > SCKTATY OUTPUT 4 4028 YELLO 4024 YEL
SVIREROUTRUT PINET  PLUGGED (HS6) HIGH SIDE6  PIND2 21086 A1 911 REDTES INPUT SPEEDPICKIP 411RED TAS BULKHEAD . : > SCKTAT|OUTRUT SBGREEN —Db— 461 GREEN
::: 213 :wgg:g UNIIN3 PINE2 424 GREEN PWMOUT 3 PIND3 732 WHITE/RED M2 92 BCATES IPUTSPEEDPALP \%szwg;ﬁzcs&ngnﬁgbmég TS DEUTSGH
PIN E2 PLUGGED SIG COM PINE3 405 WHITE PWR GOM PINE1  PLUGGED B1 18 PLUG ) _DINO-258 RADIO 52PN
NS EGEeE BIGITALCN § PINF1 401 BROWN VouT 2 PINE2  PLUGGED 8222 REDT8S OTPUT SPEED PCKUP S22REDT4S BULKHEAD . ' > SOKTBI| OUTPUT 74528PING - —D4— 452 APNKs e
VouT3 PINE3 PG CLUTCH DTM06-12SB B3 923 BLACK T8S OUTPUT SPEED PICKUP 923 BLACK T&S BULKHEAD LABEL "OUTRUT SPEED > SCKTB2| OUTPUT 8 £51B BLUE 151 ABLUE
PIN F1 39D WHITE ;\ll\éAél;’; i;:: Eg ﬁiﬁéilé.é)w e e BNiE SIAWHITE 9726523 SHIELD BULKHEA LABE il > SCKTB3 [ QUTPUT § 4428 YELLOW—DH— %VE.LMA i
PINF2  32E WHITE b YSORSHFEDNOTCONECTD v > SCKT B4 | OUTRUT 10 4418
PINF3  32F WHITE DIGITAL IN 2 PING1 402 YELLOW (OND) GROUND  PINFZ - 328 WHITE l%sgzzsséﬁaws:s%gpw CONNECTION B 66090006 sl p—d FEQCG}ODA o RADIOQ DTMO6-12SH > SCKT 85 | OUTRUT 11 477 GREEN amn ey HTTAN
VELLOW
ANAIN 2 PING2 404 GREEN (GND) GROUND  PINF3  32C WHITE 26 626 BLACK T2S DISPLAY COMECTION QBELACKDIZ DTI6:S 3 SCUTEE UTP T 8 ELLO LBAVEL
SIG COM PING3  PLUGGED B778 GREEN J19%0  PLUG?? > SCKT 88 | PLUGGED
DIGITALIN 3 PINH1 421 TAN B3 BB YELLOW 1938 PLUG? : - > SCKTB9 OUTPUT 13 291 GREEN  ——E>1—201A GREEN
ANKING PINHZ  ZEEVEIGH 89 920 YELLOW DISPLAY POVIER T SOYELLOWPIN 1 DTW06:25 CONNECT TO DISPLAY 20 GARED WRE 2 S8 B PNKOLTT 7 i
810 930 RED 3783 PRESSURE TRANSDUCER 930RED 3T8S BULKHEAD > SCKTBI
SIG COM PINH3  PLUGGED 811 051 BLACK 78S PRESSURE TRANSDUCER 931 BLACK 3788 BULKHEAD R ey 491 ORANGE
PISITAL I PINJ  241.GREY 12 852 WHITE 3T8S PRESSURE TRANSDUCER 962 WHITE 3788 BULKHEAD 4GHAORANGE
DIGITAL IN 5 PIN J2 242 TAN 93089318932 SHIELD BULKHEAD
DIGITAL IN 6 PIN J3 243 LT BLUE
POWER IN PINKI  121ARED SHELDED VIRES - 18 AWG TWISTED PARS WITH FOIL SHELD
DIGITAL IN 7 PINK2 422 BLUE SPLICES DEUTSCH 6-POLE RECEPTACLE HD10-6-96P
DIGITAL IN & PINK3 413 ORANGE SPHAMDSHELDNG PLUG PINS E &
931 BLACK AND SHEELDING 227723 F?LTF‘?F',\'L(;’EE g
3BAWHT | B
271 BROWN A
121
D.EF 121AB,C
RELAYS
2BPNK RELAY COMNG RELAY COMN5
22APNK RELAY CONN 10 RELAY COMNS FEED ROLL FAST FEED ROLL SLOW
“SCREEN RESET" "RADI EMGRE STOP* 5700480 5700480
22CPING 5700480 5700480 424A GREEN 1Z3AYELLOW
S44PURPLE O g e\ OREN 423 YELLOW
Eﬁ%ﬁgﬁm ZAVWHITE 802 PURPLE 42TAGREEN [E5]-420A YELLOW
5700480 i SIZBPURPLE g3 wHiTE 193D WHITE
101ARED S3RED MBLAK A5BWHITE 405AWHITE
405AWHITE 405 WHTE
LT RIGHT
CRCUT BREAKER ENCLOSLRE CRCUI BREAKER ENCLOSURE
5700269 5700269
MODIFICATIONS
ol
(1)t ANP [)B&E;_KER_ (1) 1SANPBREAKER | £ e
0% 5700455 01/27/2011 ADDED 732A WHITE/RED
111RED
(6) 10 AMP BREAKERS (6)10 AP BREAKERS 15¢RED
5700291 5700291 loviare
{51 RED
HORED
OlEH 5700504 POWER RELAYS
DIOG:125
S AP INUNEFUSE T RED MOAUGE, 162RED/10 GAUGE
(21 A WHITE

5064 DURATECH HORIZONTAL GRINDER

GROUNDBUSS £2
DT‘]HZS

Sal 32WH\TE
SCKT2 Pl

S

ol

e

o

SC

SCKT8 81 WHITE
SCKT9

SCKT 10

SCKT 11 12 WHITE
SCKT 12 562 WHITE|

il L

[—] 20

= | = N

10 AMP INLINE FUSE / /
31 RED————— 131FUSE

071RED IN 5700749

071ARED IN 5700749

5 AMP INLINE FUSE
S43FUSERED————— 543RED

5AMP INLINE FUSE

WAVIQ——C—F—— B VIOLET

U

WAYTEK MOLDED CONN. 36003 USE WAYTEK MOLDED CONN. 38003
|

imﬂh ORG 1/4" FEMALE PUSH-ON
o JARHE LG PN

20,
[4'FEMALE

AQRG 1/4" FEMALE PUSH-OJ
MALE PUSH-ON

012 WHT 1/4'FEMALE PUSH-ON

PARTS REFERENCE
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5700921 CONTROL PANEL WIRING SCHEMATIC
HD36-24-31 PT-039

FEED ROLL BLOCKING VALVE

BLOCKING VALVE
- 071V WHT DT06-2S PLUG "B"
™~ 485 0RG DT06-2S PLUG "A"

FEED ROLL RAISE
071X WHT DT06-2S PLUG "B"

~emeete FEED ROLL RAISE

071W WHT DT06-2S PLUG "B"
[~ 483 GREEN DT06-2S PLUG "A"

VALVE 4000495

DIS CONV FWD
1 732 WHT/RED DT06-25 PLUG 'B" U_m OOZ< _n<<U
~—1-731 PINK DT06-28 PLUG "A"

SELECTORVALVE
071T WHT DT06-28 PLUG"B" m m _|mO._.O _“N < >_|<m
~— 491 ORG DT06:25 PLUG 'A"

FEED TABLE DOWN
0718 WHT DT06-2S PLUG 'B"

™ 442 YELLOW DT06-25 PLUG A"
=mseve | FEED TABLE LIFT
[ T1RWHITE DT06-25 PLUG "B"
41 TAN DT0-28 PLUG "A"

5700921 5064 horizontal

VWX
%

¥

TSC.ARS

FRONT RIGHT JACK UP
071Q WHT DT06-2S PLUG "B"
=7 511 YEL DT06-2S PLUG "A"
FRONT RIGHT JACK DOWN
071P WHT DT06-2S PLUG "B"
™ 512GREY DT06-2S PLUG"A"

FRONT LEFT JACK UP T xo Zn_I r_>0 —A

~=—7 0710 WHT DT06-2S PLUG "B"
~—501 YEL DT06-2S PLUG "A"

FRONT LEFT JACK DOWN

071N WHT DT06-2S PLUG "B"
7 502 TAN DT06-2S PLUG "A"

SCREEN RESET

71M WHT DT06-25 PLUG "B"
= 541 GREEN DT06-28 PLUG "A"

TILWHT Bom.wmﬂ@_%ﬂ_@o._. m O mm m Z xmm m-_u

I~ 542PINKDT06-2S PLUG "A"

01/27/2011 732 WHT/RED ADDED.

MODIFICATIONS

REV 010-05-2010

VALVE 4000437

CONVEYORLIFT
071K WHT DT06-2S PLUG "B"

™—— 451BLUE DT06-2S PLUG"A"

ETESE CNVYR LIFT
071J WHT DT06-2S PLUG 'B"
= 452 PINK DT06-2S PLUG "A"

TIN,0,P,SC

¥

7188

j

TISBKLM

CONVEYOR FOLD
071H WHT DT06-2S PLUG "B"

= 461 GREY DT06-2S PLUG "A" OZ<<T _nO_uc
CONVEYOR UNFOLD

<1 (716 WHT DT06-2S PLUG 'B"

=462 TAN DT06-25 PLUG "A"

CONVEYOR LEFT
071F WHT DT06-2S PLUG 'B"

7 471 BLUE DT06-2S PLUG "A" Z<<x <<_Z
CONVEYOR RIGHT

071E WHT DT06-28 PLUG "B"
™|~ 472 YELDT08-2S PLUG "A"

REARLEFT JACK UP
071D WHT DT06-2S PLUG "B
™7 521 GREEN DT06-2S PLUG "A"

REAR LEFT JACK DOWN
071C WHT DT06-2S PLUG "B"
|~ 522 TAN DT06-2S PLUG "A"

REAR RIGHT JACK UP mm>m ;>O xm

071B WHT DT06-2S PLUG "B"
531 GREEN DT06-2S PLUG "A"

REAR RIGHT JACK DOWN
071A WHT DT06-2S PLUG "B"
| 532 GREY DT06-2S PLUG "A"

ALVE 4000438

y

25PLUG
26 PLUG
16,1488

27 491 ORANGE
28 492 PURPLE
29 485 0RG
30PLUG

TISADEF

20 532 GREY
21 541 GREEN
22 542 PINK
23 PLUG
24 PLUG
72
31732 WHITERRED

T T T —

n TIABC.SA
L

[—-—

4 442 YELLOW
5 451 BLUE

6 452 PINK
1 483 GREEN

7 461 GREY
8 462 TAN

9 471BLUE
0 472 YEL
2 484 TAN
3 501 YEL

1
1
1
1

492 PURPLE #10 RING

PUMP SOLENOID

POWERIN
@j

(4000304)

AUXILIARY
POWER UNIT

MOTOR GROUND

FO-3
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MACHINE HYDRAULICS -

EXPLOSION

CONVEYOR DISCHARGE FEED ROLL LIFT
MOTOR 24 CID CYLINDERS 4100255
3900044 4100267 TABLE RAISE /  RIGHT FRONT LEFT FRONT  SCREEN RESET CONVEYOR  CONVEYOR CONVEYOR LEFT REAR RIGHT REAR  NOTE:
LOWER Jack JACK LIFT FOLD SWING JACK JACK BASE END OF ALL
4100256 4100254 MUST BE
SECTION 1 4100268 PLUMBED TO “B° WORK
PORTS ON VALVE
ASSEMBLY.
w2 M1 we
—we iz N Y PI— b————dﬁ-'—““
38 3A 48 68 6A 78 7A
p—— | W ——— . . o
< 9 - ]
@ Lo} @ ee] @
c1 c2 é; #4
— T %7
63 g |4 64 g la 65 o la 67 ol le
m i (4)
i 17 opm P — P lug n s2 [ S S 1§ S i S: St P
v E—*" T2 rd rd rd rd
1 2 FR2 E‘E o2 _ !
27780 A A LS |#6 Y
_"é_j ,ﬂ;l} 3000 PSI
T L
A q
=R 11 lke |/16NPTT #6212
K
L 1718 NeT muG LSP
»e e 12 W fo A §18 > go |
PX P LS T ILSX
SECTION 2
101 RATIOD
VALVE.
3100206 RouL
3900044 FEED FLOOR zm ag)mo "
BELLY CONVEYOR S‘m [=]]
DRIVE \7:1 GEARBOX 3100206
now PRESSURE €1 e
(7270 P 3—0—@( 2750 s -
vi v2
= =N
B8 A B A 8 A PF
= [
P2
& g | el
k SECTION 4
. LA LA pre
J%l | S— ¢ | S—— g J T2
I ]
2338
P
| Px eal¥Pciivor riff e i R [P T »
is
o
C L L
N
j 2500 PSI [ﬁ
\
SECTION 3
o ED

A RIAE

5064 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE
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MACHINE HYDRAULICS -

CONVEYOR DISCHARGE

MOTOR 24 CID

S 3900044

SECTION 1 y

SECTIONS 1 AND 3

FEED ROLL LIFT
CYLINDERS

4100267

M2 M1 M4
O §12 N ) J‘D:sl'ﬂ (”w'p *'Pynr—
c4
f T
I....__r~\_..___.._r\.__.{| ¢
P, |4 Sv2
c1 c2 -
7 T Wl lal !xw
JL_ FR1 sz PR1 h—}
)| 17 oPu — AJJ: it ons
5112 10 .
v 2 SV3 2
i * ™ EE,DN P1
J‘é‘: 7 Py N r'\m &
£T% Vy T1 [-
wRe
A +1/u NPT PLUG LSP Ij
vego f w2l wege | S f1s o u‘o?
PX P LS T LSX

5064 DURATECH HORIZONTAL GRINDER

3900044
BELLY CONVEYOR

AL

!
K

K

101 RATID
TERBALANCE
VALVE.

3100206
FEED FLOOR

c2

&

FEED ROLL
3100206

pRESSURE 6!
2750 PSI 3———-{2}{ i E}}L_

1 o B

3

_[%'i Tt o Tt l. :
" L | Px sl cfftvor riff e rifo R LsP8
Ls
J ) \
) T
SECTION 3

4400135

G ™

PARTS REFERENCE
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MACHINE HYDRAULICS - SECTIONS 2 AND 4

4100255
TABLE RAISE /  RIGHT FRONT  LEFT FRONT  SCREEN RESET CONVEYOR  CONVEYOR CONVEYOR LEFT REAR RIGHT REAR  NOTE:
LOWER JACK JACK LIFT FOLD SWING JACK JACK BASE END OF AL
4100254
4100256 4100268 PLUMBED TO *B* WORK
PORTS ON VALVE
ASSEMBLY.
2 |oa
N -
[s0] (o]
62 gl |4
ot X
s3 & "

(3)

Q2 {5)

LS L#e ,{f}q' 3000 PS|

LY

T 7 les V1ENPTY #6F
SECTION 2

SECTION 4

2500 PSI Eﬁ

SR

5064 DURATECH HORIZONTAL GRINDER PARTS REFERENCE FO-6
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